RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public
Freg/Channel

Center Freq
16.5600000 GHz

StartFreq
14.56000008 GHz

Stop Freq
18.5000008 GHz

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 11;43:34 May 38, 2012 Freq/Channel

3 dBm #Atten 6 dB - Center Freq

PASS LIMITL 16.7330006 GHz

StartFreq
167325008 GHz

Stop Freq
1 16.73350008 GHz

'"L+f..r-\5'"i"l'...'1-'ﬂ;'v'J-1.'."-'\l.-pw.l'h"',a'f|'I.I'|.'.'J..J,.fl"'!'I-'....vn.~.uHa-;.q'a.'\-.11.-.-q,l-'fﬁ.if-h").ﬁ‘u'ﬁ,h'd-u.hh{r '-.-.-.a"l"N-*-‘J—-_.-'l.h"-.q'-\J'..I-..-1'1'-'.-"-g'.l."La.-b-.q'I,-'|l"l,..I?'a'-'|".'-.l'|l-'l'r-'-¥rfn'

CF Step
160.600668 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#JBH 1 MHz Sweep 1 ms
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 11:44:12 May 38, 2012 Freq/Channel

Ret -8 dBm #Atten & dB _ Center Freq

PASS LIMIT1

20.5000000 GHz

StartFreq
18.56000008 GHz

Stop Freq
2250000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz #BH 3 MHz

Sweep 1227 ms i
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 11;44:31 May 38, 2012 Freq/Channel

odBn _ efwen 6B -47.003 dbn [RSRCIREGE

PASS LIMIT1

21.6785006 GHz

StartFreq
21.6730000 GHz

Stop Freq
21.67908608 GHz
T e R S, e e e .~'--I'...ru"-1"v"-.-.-a'ﬂ,a,Lr-H-L-1"-'.,..-"l,t'f-.u'..-.rJ-.r'I_.-.ri,-'r*-*-r-"'-.'.-.r--.rr-.1."-.u'p'l,'r".-"h.'-.-'.u,-..“r“r'

CF Step
1a@.0aaaea kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BW 1 MHz #/BH 1 MHz

Sweep 1 ms
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

% Agilent 11;44:57 May 38, 2012 Freq/Channel

Ret -8 dBm #Atten & dB Center Freq

PASS LIMIT1

245000000 GHz

StartFreq
225000008 GHz

Stop Freq
2650000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz WUBH 3 MHz
opyright 2000-2007 Agilent Technologies

Sweep 1227 ms i

C
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 11;45:15 May 38, 2012 Freq/Channel

L R 'Y ot | Conter Freq

PASS LIMIT1

26.4985000 GHz

StartFreq
26.4930000 GHz

1 Stop Freq

,l,.-:...P".1.h*.r-ﬂf'll-r-d“h.‘h,\-#., ‘.H|-lN|"I-,k-'-,.,t1'.h';l“?ﬁ;.L,-1_.q'Lu"."l||l'r1_.-,lr'f|,,-'n'-|'q.-'I,A.-'+I'-1"-'.,1,I.'r"'.‘;,.\.iJ"'y-'-p-l‘p'“.I.,._.--'H-Ln.i,.’1,4I}.+,-'-'p1.‘.,.'.-,l’Jl.n.,,,-u-n.;-.M'.,-,—jll',.u'h-"\l.,,-,_.-}‘f 2 B o 4 9 9 E‘] @ E‘] @ G H =

CF Step
160.600668 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BW 1 MHz #UBH 1 MHz

Sweep 1 ms

Copyright 2000-2007 Agilent Technologies
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 13:28:27 May 29, 2012 Freq/Channel

3 dBm Atten 16 dB W Center Freq

PASS LIMIT1

79.5000000 kHz

StartFreq
9.06060608 kHz

Stop Freq
150.0606008 kHz

CF Step
14.1600868 kHz
Auto Man

Freq Offset
1 3.66660068 Hz

. '||II"I‘|":'} Ay |
: Wi Fafi -
. 1' | 1 1.i-.,|"IJ'[‘|,f]lr.-p,|'I'|.|.P|r:-1||-1,'L..."L.'.f'-._|"'I,'l'I.1‘-'I,r-.,+1-.-.'ﬁ",.-"ﬁ.l"r"u ||'||'qill"ﬂ"ll‘."|.«"1f'lll'ﬂ-i" ‘-.'|''r''"fI|''"""''"‘''I'J‘i‘''IIlI"'""IIh'll\I'Tl‘JII'ILJ'HI'I!.IFJI

Signal Track
On Off

BW Hz #\BH 918 Hz
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 13:21:09 May 29, 2012 Freq/Channel

A dBm Atten 18 dB . Center Freq

PASS LIMIT1

1587560006 MHz

Start Freq
OC Coupled | [EE=GR s m R

Stop Freq
30.0000008 MHz

CF Step
2. 95500888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 13:21:37 May 29, 2012 Freq/Channel

#Htten 6 dB .I 5&.- Center Freq

SRS T

515000006 MHz

StartFreq
300000000 MHz

Stop Freq
100600008 GHz

CF Step
970080668 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#IHIE” ||-1 |-H_'
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 13:22:01 May 29, 2012 Freq/Channel

Ref 8 dBm Atten 18 dB TRrEREy  Center Freq

PASS LIMITL

1.650006006 GHz

StartFreq
1.06606008 GHz

Stop Freq
2.30000000 GHz

CF Step
130000000 MH=z
t0 Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

: #BW 3 MHz Sweep 4,267
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

W Agilent 18:22:280 May 29, 2012 Freq/Channel

A dBm Atten 18 dB .l : ii". Center Freq

PASS LIMIT1

2.29675006 GHz

StartFreq
2.29625008 GHz

Stop Freq
2.29725808 GHz
1

CF Step
100.080808 kHz
Auto Man

‘fh'\r4"'l,a‘ﬁ:"t-.'.'*I"'-'Ir-""l"""ll!‘\"l.-"v"'l '\.-.'u""I,l‘l"f‘r'L."'-'-"-'L-’"I!"'P‘-f-.'.-"-"""'"I“'-"'l,F'JI‘1‘f"‘r.Id"l"'*.-'I""JI"*4—-"-"|-‘"|fuh'""l'4-.*'l'l'J".-"".J\'""'ﬂ\,l"‘nl‘F""‘_."H'-.--'!'F"1‘n.~"-.I'IF'1"-"'-*"-'h"'i’-’..’l’-"l."""‘,bﬁ

Freq Offset
3.66660068 Hz

Signal Track
On Off

750 @ GHz
BH 1 MHz #/BH 1 MH=z
pyright 2000-20087 Agilent Technologies

Sweep 1 ms
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RF Test Report of AP6010DN-AGN

FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

=% Agilent 13:22:55 May 29, 2012

#Htten 14 dB

A :

I
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

Agilent 15:24:27 May 29, 26812
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 13:23:12 May 29, 2012 Freq/Channel

Ref 4 dBn sAtten 14 dB | ' g CenterFreq

rek [ PASS LIMITL

2.38997500 GHz

StartFreq
2.38947500 GHz

Stop Freq
2.39047500 GHz

CF Step
160.600668 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

ar 5B GHz
BW 1 MHz #/BH 1 MHz

Sweep 1 ms
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 13:23:31 May 29, 2012 Freq/Channel

FE:n::j:.f 4 dBm #0tten 14 B . 1315 1B Center Freq

rek [ 'PASS LIMITL

2.48525000 GHz

StartFreq
248775008 GHz

Stop Freq
248575000 GHz

CF Step
160.600668 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

ar 2 @ A GHz
BW 1 MHz #/BH 1 MHz

Sweep 1 ms
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 13:23:49 May 29, 2012 Freq/Channel

Ref 4 dBm sftten 14 dB | sy | Center Freq

rek [ PASS LIMITL

2.48590000 GHz

StartFreq
243540008 GHz

Stop Freq
2.43640000 GHz

1
‘|.li'l-1'r|.i,-r"'I.l"I,I""r'ni".,ll"'Ll.*l.-,»,\’F-"-*‘i"‘“1I|""p"'F"I'I.'r’ffIn'i'r'r‘]I'Il‘I'h'-"u-""".r-l.l"|.-.I'l'}.,r|,J""4-'"'1P1'-';-"-'"'4]r.Uj.;'ulI"'pfI'Hl"'1I|'.1#.r*'-.|"|flll.J.f?ﬁ.Ff-’"r.1:'-"l.ﬂ.|"1-,l"""r-"’1||"'n‘|.|'|"l-+""- CF Step
100000008 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BW 1 MHz #UBH 1 MHz

Sweep 1 ms
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

Agllent 18 25 A5 May 29, 2812
: limit =25.28 dBm.
Atten 10 dB

1R

#BH 18 kHz
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 13:25:33 May 29, 2012 Freq/Channel

Ref & dBm Atten 18 dB .I 5 - . Center Freq

PASS LIMIT1

450000000 GHz

StartFreq
250000008 GHz

Stop Freq
6.50000000 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 13:25:52 May 29, 2012 Freq/Channel
Mkrl 2.560 ! GHz
0dBn __ Awen18dB  -42.672 dbm |INSUNISRNT

PASS LIMIT1

2.56000006 GHz

StartFreq
2.55950008 GHz

Stop Freq
256050000 GHz

1
TSI ot SR P SO WL WRERLE SRR ML SR '*"'*--r-""-'-'-~'r""'*"'-H"-r".-r-3*4"---‘*ra'-r-.r-*'l*-.r.--,-'-'-'r-.-'*-h.m.r-.\vr~.~'r*h-+f C F S fe

160.600668 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BW 1 MHz #UBH 1 MHz

Sweep 1 ms
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 13:26:14 May 29, 2012 Freq/Channel

Em #Htten 6 dB Center Freq

PASS LIMIT1

8.59000000 GHz

StartFreq
6.50000000 GHz

Stop Freq
10.5600008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 13:26:33 May 29, 2012 Freq/Channel

T Y- S - ==y  Conter Freq

PASS LIMIT1

7.24050000 GHz

StartFreq
7.24000000 GHz

Stop Freq
7.24100000 GHz

1

""pﬁ1.dl,|Ihl-,;a.1\rﬁ.u'\l-'f1_N,,l’l1_q-,q.-'rf-1-.FJ.'|ll-.r.'.-,r-."'-*l'h.b.*._.d.iﬁl".,\"ﬁ_. i-'F11nr:|rl-.,1-,'qn.--'._J}.-“|'k'f"l,h'-.-'-.'._q'-?n.n}.‘,ll'. ,l.l,,luf,-l*‘i.l;'-,.,"‘d-...-'.l"l.i Ifr,‘]".vl..hh.'rﬁmh'ﬂ-t_‘..r-i: C F S t g

160.600668 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

ar 7.240 SR 0 GHz
BH 1 MHz #/BH 1 MH=z

Sweep 1 ms
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 13:27:09 May 29, 2012 Freq/Channel

Ret -8 dBm #Atten & dB .I g - 5;--. Center Freq

PASS LIMIT1

12.50006006 GHz

StartFreq
160.5600008 GHz

Stop Freq
14.5600008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 13:27:28 May 29, 2012 Freq/Channel
Mkrl 14.343 A GHz
SdBn__ sAwen6dB  -49.259 dbm [[NSGNARENE

PASS LIMIT1

14.34356006 GHz

StartFreq
14.3436000 GHz

Stop Freq
1 14.34400068 GHz

"n-ll".'ll-r-.l"..r'.r'ﬁu e A _,al|.-|'l'IHl,__.,kul.,lpﬂh".r.__;-ﬁm _,H,wI|.-.‘.'-ri,,._r'|_..l.|l.‘1-lh'-.-|'.|'r||_.l ,uﬁ.-ﬁ.-‘-\.l‘lr. #ﬂ.\;}.&"llul.-.ﬂ"l-a.‘r'njp | IR, SR LETL P C F S t e

160.600668 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#JBH 1 MHz Sweep 1 ms
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public
Freg/Channel

Center Freq
16.5600000 GHz

StartFreq
14.56000008 GHz

Stop Freq
18.5000008 GHz

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

# Agilent 13:28:11 May 29, 2012 Freq/Channel

8 dBm #ftten 6 dB ] 5 1 : 5;--.. CEﬂter Freq

PASS LIMIT1

16.7520006 GHz

StartFreq
16.7515608 GHz

Stop Freq
1 16.7525008 GHz

.'r-1-Jt'-"h"-—-.-J'#k-"'-'1J.-.'-.-'r'r'-"L+i-r.-'r-'-,-*"*a-.--.r"w.l.-"+-.n'-.'-\'*'u'h-q"'r‘*"'l'ﬂf 'f‘w'v't1'ln-'.ld.-’w"rJLP-.ﬂ"M«J o et -‘"~'-"L|I'v"‘-“"-"nl'J"‘""""'F""'r'""'”'”"""‘hm"'"*'d’ C F S t e p
100.080808 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#JBH 1 MHz Sweep 1 ms
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 13:28:49 May 29, 2012 Freq/Channel

Ref -8 dBm #Atten 6 dB ! fouj | CenterFreg

PASS LIMIT1

20.5000000 GHz

StartFreq
18.56000008 GHz

Stop Freq
2250000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz #BH 3 MHz

Sweep 1227 ms i
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 13:29:08 May 29, 2012 Freq/Channel

T Y- S (X EF =y  Center Freq

PASS LIMITL 21.70956006 GHz

StartFreq
21.7090008 GHz

Stop Freq
1 21.7100008 GHz

TR 1'1,.-;..*-"}.-‘-. JH,l_,_,,.r.-.-...,-,Ihi.Jﬂ'!.‘.,,-,-ﬁ,q‘nllk“"r.{rm_ ‘n,u".,lu-i_._,ph‘f". 1'-""‘"'*1-*1."'-'- TSI LT PR ST I TT e T e ,khf.rﬂu,-ﬂ'n,,ﬁhfrhl.'m'h

CF Step
160.600668 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BW 1 MHz #/BH 1 MHz

Sweep 1 ms

Copyright 2000-2007 Agilent Technologies
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 13:29:34 May 29, 2012 Freq/Channel

Ref -8 dBm #ftten 6 dB WM Center Freq

PASS LIMIT1

245000000 GHz

StartFreq
225000008 GHz

Stop Freq
2650000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz WUBH 3 MHz
opyright 2000-2007 Agilent Technologies

Sweep 1227 ms i

C
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 13:29:53 May 29, 2012 Freq/Channel

8 dBm #ftten 6 dB I :.-g;-- CEﬂter Freq

PASS LIMIT1

26.4950000 GHz

StartFreq
26.4945008 GHz

1 Stop Freq

A -,‘|H"'.J\-,l.-,'|,h,r.q‘q,.-,.'-1'H-w.Hrn.n,,.-.,l.__ri,1'l|~|'1|,_,n.‘,-.l|.'r*'?..}.-..'!lLII,.,‘,‘-|.H.‘r-,-u,IH\Il].-1,..ﬁ?,*.'|_.-t-f,'iL-._:\'L-.-';,.J,f"'p{l._n",]' ‘.'rJ.\-'-'-'r-'-.'.‘.'-r'"w.f"-ﬂ.-‘-.&-*’ Wl 2 B o 4 9 5 5 @ E‘] @ G H =

CF Step
160.600668 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BW1MHz #UBH 1 MHz

Sweep 1 ms

Copyright 2000-2007 Agilent Technologies
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 11;13:05 May 38, 2012 Freq/Channel

5 dBrm Atten 10 dB W Center Freq

PASS LIMIT1

79.5000000 kHz

StartFreq
9.06060608 kHz

Stop Freq
150.0606008 kHz

CF Step
14.1600868 kHz
Auto Man

Freq Offset
! 3.66660068 Hz
: .:“-.'-uhlilllullll

P § " ”] al .
i Wl l‘l WY 'r-'"J"H'-"""'lllrf“. .I‘l#"'q{"‘#-"-'-"n'-‘l J.'n‘l'-"".,""l'Jl.l"l'*".-*-'l"*ﬁﬂ,,rl i ".ﬂ, ,'ﬂplpl,r AL 4|'|,J'I-ﬂ"*' J-’* 1'!.-«'-.,-111\'1. Signal Track

On Off

BW Hz #\BH 918 Hz
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 11;13:47 May 38, 2012 Freq/Channel

B dBrm Atten 10 dB ; M Center Freq

PASS LIMIT1

1587560006 MHz

Start Freq
OC Coupled | [EE=GR s m R

Stop Freq
30.0000008 MHz

CF Step
2. 95500888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 11;14:15 May 38, 2012 Freq/Channel

#Atten & dB .I - Center Freq

SRS T

515000006 MHz

StartFreq
300000000 MHz

Stop Freq
100600008 GHz

CF Step
970080668 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#IHIE” ||-1 |-H_'

Cupyrlght 2000-2007 Agilent Technulugles
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 11;14:39 May 38, 2012 Freq/Channel

Ref @ dBm Atten 18 dB _ Center Freq

PASS LIMITL

1.650006006 GHz

StartFreq
1.06606008 GHz

Stop Freq
2.30000000 GHz

CF Step
130.680888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

: #BW 3 MHz Sweep 4,267
Copyright 2000-2007 Agilent Technologies
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 11;14:58 May 38, 2012 Freq/Channel

B dBm Atten 16 dB " SPR Center Freq

PASS LIMIT1

2.28798000 GHz

StartFreq
2.28748000 GHz

Stop Freq

) 2.28843000 GHz
1-1-.-.4--'h.«“'-;.»."-,rw.-d.--‘-f R R l‘-.v'rh-"-H'ﬁ"'-"-.f"«--‘f-'-'L‘-""-‘-"1"-'".f'-ar‘-'-f-"-'*-'1‘"r""'-fM'-r'hM.-"n'r-f14‘-‘uh'r4-,a-.w...u.l-r-.‘,.u.-.-.-'., C F S t e

100.080808 kHz

Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#JBH 1 MHz Sweep 1 ms

Copyright 2000-2007 Agilent Technologies
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RF Test Report of AP6010DN-AGN

FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

A :

I
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

Agilent 11:17:12 May 38, 26812

-54.74 dBm
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 11;15:50 May 38, 2012 Freq/Channel

Ref 4 dBn sAtten 14 dB | e | Center Freq

rek [ PASS LIMITL

2.35985000 GHz

StartFreq
2.35935000 GHz

Stop Freq
1 2.36035808 GHz
'1*wi'r*-.,ru*-d;fic+..-ﬁnra~*"4""'.'-~’r1-*‘~wJ:"u.n.I‘h'1'H---a'."+-1"-*‘n’*-w"-w1".l1-1-'1~*"-.r.*f~“‘-’r#\‘*-*'.'l“‘ww‘ APyl CF Step

160.600668 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

ARl GHz
BW 1 MHz #/BH 1 MHz

Sweep 1 ms

Copyright 2000-2007 Agilent Technologies
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

Freg/Channel

Center Freq
2.44192500 GHz

StartFreq
244142508 GHz

Stop Freq
244242508 GHz

CF Step
160.600668 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#JBH 1 MHz Sweep 1 ms

Copyright 2000-2007 Agilent Technologies
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 11;16:38 May 38, 2012 Freq/Channel

Ref 4 dBn sAtten 14 dB RNt | Center Freq

rek [ PASS LIMITL

2.49487500 GHz

StartFreq
249437508 GHz

Stop Freq
2.49537500 GHz
1

CF Step

?.'J.1u‘!.'-"nf,'.-1‘-af'PI,_.In-I.-.--1Ir"-J-..JJ...L.-.-|'p_.'-"'ll||'pn,,nr.q_.,.l.."ﬂ-hr.'.'p,_;'p._.--a'l.-. _,.-,'J'l.-u-.‘q_ﬂ.I,q-,'|_-.-'-.-.1.,.-,-'.,ll.-'a.'!'|_r'.#u"L.-.,l'.nLr._|'l._,.L,I_H.1-"A.hl‘|H.-.l"..,u1,a.ﬁ-‘.ll‘l.r‘p.-%.ﬂlr,.i,a'."n'y"- 1 E‘] 'a E‘] E‘] E‘] E‘] E‘] E‘] kH -
: Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BW 1 MHz #UBH 1 MHz

Sweep 1 ms

Copyright 2000-2007 Agilent Technologies

Report No: SYBH(R)002032012EB-2 Huawei Proprietary and Confidential Page 609 of 852
Copyright © Huawei Technologies Co., Ltd.



RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

Agilent 11:17:54 May 38, 26812
dBm.
Atten 18 dE

1R 1
[PPSR NS WP PSPRTs WA R PR L FSMAETER PRSI BT < RGeS SRR e NOr Sopen ey

#BH 18 kHz
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 11;18:19 May 38, 2012 Freq/Channel

Ref 6 dBim Atten 16 dB 52,983 dbm [ERSHCIICE

PASS LIMIT1

450000000 GHz

StartFreq
250000008 GHz

Stop Freq
6.50000000 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢

Copyright 2000-2007 Agilent Technologies
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 11;18:38 May 38, 2012 Freq/Channel

5 dBrm Atten 10 dB " W Center Freq

PASS LIMITL 2.51950006 GHz

StartFreq
2.51900008 GHz

Stop Freq
2.52000000 GHz

1

st sttt Ptk Al s i g

CF Step
160.600668 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BW 1 MHz #/BH 1 MHz

Sweep 1 ms

Copyright 2000-2007 Agilent Technologies
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 11;19:00 May 38, 2012 Freq/Channel

B #Atten 6 dB YRECEY Centerfreq

PASS LIMIT1

8.59000000 GHz

StartFreq
6.50000000 GHz

Stop Freq
10.5600008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢

Copyright 2000-2007 Agilent Technologies
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 11;19:19 May 38, 2012 Freq/Channel

8 dBm #ftten 6 dB .l | ¥ Center Freq

PASS LIMIT1

7.38850000 GHz

StartFreq
7.30300000 GHz

Stop Freq
1 7.30900000 GHz

LI L BTN AR T R '?11'*'~'+r.*1-.J-*~l"}5:4"-fr"--*-a"h-n“'.-1‘r1.,a-.*1~.'"-4*'L'-'-.~1'l:u'-J"-'J'r'h'*---*-*J‘-'Pn+-‘"w-~f.~'i" CF 5te

160.600668 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

ar 18 8 GHz
BW 1 MHz #/BH 1 MHz

Sweep 1 ms

Copyright 2000-2007 Agilent Technologies
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 11;19:55 May 38, 2012 Freq/Channel

Ref -8 dBm #ftten 6 dB REPPYEa  Center Freq

PASS LIMIT1

12.50006006 GHz

StartFreq
160.5600008 GHz

Stop Freq
14.5600008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢

Copyright 2000-2007 Agilent Technologies
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 11;28:14 May 38, 2012 Freq/Channel
Mkrl 14.374 845 & GHz
SdBm__ sAwen6dB  -49.25 dbm [[SACURENE

PASS LIMIT1

14.3740006 GHz

StartFreq
14.3735008 GHz

Stop Freq
1 14.3745008 GHz

.i'.fﬂ-.._.'.,.',.n-.-'u'-'uﬁ-;_-,‘..k""-1 ,UIL‘N.H e, | '|.—.L.-"l'I.I.-]'r"-1-"f"r'"-'“-'r"|.-'4,-1‘n‘--'*'l.-"'"rﬁ""*‘I-"l-.-'n"p'pw"a"!'lln'ﬂ.ﬁ"'}-ﬂ-.r e '"'"'-.r"~.-r"-I"Lhu.""'i""'h""r-'*ﬁr"ﬂl""\f C F S t e

160.600668 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BW 1 MHz #UBH 1 MHz

Sweep 1 ms

Copyright 2000-2007 Agilent Technologies
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public
Freg/Channel

Center Freq
16.5600000 GHz

StartFreq
14.56000008 GHz

Stop Freq
18.5000008 GHz

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢

Copyright 2000-2007 Agilent Technologies
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

% Agilent 11:28:57 May 38, 2612 Freg/Channel
Mikrl 15.795 B GHz Center Freg
dBm #Atten 6 dB Sell® | oocann Gl

PASS LIMIT1

StartFreq
157945008 GHz

Stop Freq
1 15.7955008 GHz

i
-.l‘r-.ll'"r-\"-‘l'i"'-h..a'-l '-.-‘-1‘*J""\‘IP-‘H.'m‘f"f""r.u-"'-'-"'ﬂ-.-.-)' *"-N-r"""Il'-'-'r*+1'-"l-.*'l'i'lk*.-'.-~.n*.-'"l,'-'-‘*.--'t-'-'r"-J"~.-4;"-"H'|..'h"-'nrM-'r'r-1"‘"-'"l"-"hi‘-'""-"""-J'“"'r“"""'"*“""'w C F S t e

160.600668 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#JBH 1 MHz Sweep 1 ms

Copyright 2000-2007 Agilent Technologies
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 11;21:35 May 38, 2012 Freq/Channel

Ref -8 dBm #Atten 6 dB ! fouj | CenterFreg

PASS LIMIT1

20.5000000 GHz

StartFreq
18.56000008 GHz

Stop Freq
2250000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz #BH 3 MHz

Sweep 1227 ms i

Copyright 2000-2007 Agilent Technologies
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 11;21:54 May 38, 2012 Freq/Channel

SdBn  sfmen6dd 4679 cbn [RUARRGE

PASS LIMIT1

21.60356006 GHz

StartFreq
21.6630000 GHz

Stop Freq
1 21.6840808 GHz
-t-|.-..-.-.l,q.'-..-.‘..a,I,,,..h.-,-.-.-..}1,.,,,.lLl.-,.-.,"-'L--1'|'L.|_.-,r.Iu1];-'._.-;'LJ‘.,|.-.,a'n,|'-.-.1-.,.-1"-.rL,-..ep1_,¢,1'.I.-..-.r..-"*-,-'u,..t.-iH'II..-—'-.-...-",“.-;.i.-r~...,J,l.'.',,r'-'|..|||.\,'-,,-.',¢..f.'-.-l.hi,.,,ai'h-.,u,r'rr
CF Step
1a@.0aaaea kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BW 1 MHz #UBH 1 MHz

Sweep 1 ms

Copyright 2000-2007 Agilent Technologies
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 11;22:20 May 38, 2012 Freq/Channel

Ret -& dBm #ftten 6 dB .I 5 > 390 :.-E:-- Center Freq

PASS LIMIT1

245000000 GHz

StartFreq
225000008 GHz

Stop Freq
2650000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz WUBH 3 MHz
opyright 2000-2007 Agilent Technologies

Sweep 1227 ms i

C
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 11;22:38 May 38, 2012 Freq/Channel
Mkrl 25.404 7t
SdBm_ sAwen6dB  -42.506 dbm [[ENSAACARENE

PASS LIMIT1

25.40456006 GHz

StartFreq
25. 4640008 GHz

1 Stop Freq

||.|"'|,.'1.-\‘.r.|r '"d'"'-'*‘l"'i"'"r.rl-‘-'-"h"||b.,.-u"'r"*"'.-‘-'ﬁ“'ll'v‘-..r"-"'ll'h"l"ﬁ""' J__;'Ir-p__1.-.lp]v._.-,,qlﬂ,q LA A, L f-'r'-u'h?l-i.i PR TR IPT LN L _,.fﬁlb_l# i 2 5 . 4 @ 5 @ @ @ @ G H z
CF Step

160.600668 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#JBH 1 MHz Sweep 1 ms

Copyright 2000-2007 Agilent Technologies
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

Freg/Channel

Center Freq
79.5000000 kHz

StartFreq
9.06060608 kHz

Stop Freq
150.0606008 kHz

CF Step
14.1600868 kHz
Auto Man

Freq Offset
1 3.66660068 Hz

: F hl"l"ﬂ |I. =
N ""‘-”'"ﬁ"h"ﬂ“ﬁ Signal Track

h'l f “n T Y 1
I" LU i"l "'llln I‘l‘h}* o r‘||||| o' I'Ihblll"'lll. F.ﬁ, P |||... f I‘ qlu Pt Ilh.\'"'H.JiH.I JL'\ on w

#JEH 918 Hz

Cupyrlght 2000-20087 Agilent Technologies
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 13:83:51 May 29, 2012 Freq/Channel

A dBm Atten 18 dB Center Freq

PASS LIMIT1

1587560006 MHz

Start Freq
OC Coupled | [EE=GR s m R

Stop Freq
30.0000008 MHz

CF Step
2. 95500888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 13:04:19 May 29, 2012 Freq/Channel

#Atten 6 dB L ,.,.," Center Freq

SRS T

515000006 MHz

StartFreq
300000000 MHz

Stop Freq
100600008 GHz

CF Step
970080668 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#\/BW 368 kHz  Sweep 64.53

Cupyrlght 2000-2007 Agilent Technulugles
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 13:04:42 May 29, 2012 Freq/Channel

Ref @ dBm Atten 18 dB _ Center Freq

PASS LIMITL

1.650006006 GHz

StartFreq
1.06606008 GHz

Stop Freq
2.30000000 GHz

CF Step
130.600000 MHz
Auto Man
Freq Offset
3.66660068 Hz

Signal Track
On Off

: #BW 3 MHz Sweep 4,267
Copyright 2000-2007 Agilent Technologies

Report No: SYBH(R)002032012EB-2 Huawei Proprietary and Confidential Page 626 of 852
Copyright © Huawei Technologies Co., Ltd.



RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 13:85:01 May 29, 2012 Freq/Channel

A dBm Atten 18 dB .. 14,6 . Bi j CenterFreq

PASS LIMIT1

2.29935000 GHz

StartFreq
2.29535000 GHz

Stop Freq
2.29985000 GHz

1

P W R LY "'"'l.';-“r"'-‘-u'I'+"‘n4-'-""H‘-"""l"1'-:i“"'*'"\lg'*nw-h*"'u oM i PRy gty CF Ste p
100.0000AA kHz
Huto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

@ B GHz
BW 1 MHz #/BH 1 MHz

Sweep 1 ms

Copyright 2000-2007 Agilent Technologies
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RF Test Report of AP6010DN-AGN

FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

% Agilent 13:85:36 May 29, 26012

#Htten 14 dB

A :

I
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

Agilent 15:87:89 May 29, 26812
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 13:85:54 May 29, 2012 Freq/Channel

Ref 4 dBm sftten 14 dB | sy | Center Freq

rek [ PASS LIMITL

2.36002500 GHz

StartFreq
2.35952500 GHz

Stop Freq
% 2.360852508 GHz

Ty mL " o T llill.llltl il -!'II'*‘"‘-,,L"."II"""“""'M'*' T},h-.,,'w'r ’,ilfll,fl.u.i_flﬁ____.,u, J"'“*'r'!“m,"'”" L Ir,-,-IIJ"J.[ P Bl CF Step
100.000008 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

5 BEE GHz
BW 1 MHz #/BH 1 MHz

Sweep 1 ms

Copyright 2000-2007 Agilent Technologies
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 13:06:12 May 29, 2012 Freq/Channel

Ref 4 dBm sAtten 14 dB | PXSTRen)  Center Freg

rek [ 'PASS LIMITL

2.43237508 GHz

StartFreq
243187508 GHz

Stop Freq
243287500 GHz

CF Step
160.600668 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

5B GHz
BW 1 MHz #/BH 1 MHz

Sweep 1 ms

Copyright 2000-2007 Agilent Technologies
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

# Agilent 13:06:31 May 29, 2012 Freq/Channel

Ref 4 dBm sftten 14 dB | Ry | Center Freq

rek [ PASS LIMITL

2.48610006 GHz

StartFreq
243560000 GHz

Stop Freq

2. 486608018 GHz
1

CF Step

100.080808 kHz

Auto Man

'-'|Ip_F'qh||I-f'"||_.-'\l}.j'I-"hf*'J‘-}"-II||"A|k*frt{..1h-1-Ji..l'l.,‘1I."ﬁ{i"hH,l.ﬁ_+fIbﬂh.l‘lfl_,.r'-"|.-1I"\"|'fIH'-IhJ*"'1""ﬁ-|"\.iIr.l'.|~..t"-r|"IIHI},h"-.“‘“.L'-. .\._b.r.H..-J,.h,i.I,lllr'|.-H.__r;a.mhlllf'-.lrlﬂ\fl'rq_.thh'

Freq Offset
3.66660068 Hz

Signal Track
On Off

ar & B B GHz
BW 1 MHz #/BH 1 MHz

Sweep 1 ms

Copyright 2000-2007 Agilent Technologies
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

Agilent 15:87:58 May 29, 26812
dBm.
Atten 18 dE

1R 1
| CFREO SRPELTLAY PISPIRN T TT YRR PR W TN W GRORp YR~ SRIPVRR W 1, [P TR P ey Y

#BH 18 kHz
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 13:88:15 May 29, 2012 Freq/Channel

Ref & dBm Atten 19 dB Rt Center Freq

PASS LIMIT1

450000000 GHz

StartFreq
250000008 GHz

Stop Freq
6.50000000 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢

Copyright 2000-2007 Agilent Technologies
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 138833 May 29, 2012 Freq/Channel
Mkrl 2.559 ! GH:
AdBm  Attenl&de  -41.695 dBm Center Freq

PASS LIMIT1

2.56000006 GHz

StartFreq
2.55950008 GHz

Stop Freq
256050000 GHz

1

..-'l-.-.u’1.-‘1H'..-,'..-.-'-.-..-.hl—r--J.-4.-'u"-.h.|"'r4'-.-t"'-l'ur:-.-*-"-+.I-—'-'rf'"-.«'11-'-'.-'-'-‘*'*-"i*-~*-'*-r"".'-..'--++#'-"‘-'*--.-r*t.'m-1-‘--‘-"'-\r-'u'L-H-*nt"-.-m#—»..\.r-.—b-t.ﬁ. freifeba C F S fe

160.600668 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

er .okl ARl GHz
BW 1 MHz #/BH 1 MHz

Sweep 1 ms

Copyright 2000-2007 Agilent Technologies
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 13:88:55 May 29, 2012 Freq/Channel

B #Atten 6 dB YR Centerfreq

PASS LIMIT1

8.59000000 GHz

StartFreq
6.50000000 GHz

Stop Freq
10.5600008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢

Copyright 2000-2007 Agilent Technologies
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 13:09:14 May 29, 2012 Freq/Channel

5 dBm #Htten 6 dB . 51.556 ¢ Center Freq

PASS LIMIT1

7.23900006 GHz

StartFreq
7.23850000 GHz

Stop Freq

7.23950808 GHz
1

Pt eyt ,I'Mr-.l-,.'-,.-.,.a,.Il.r1-.-.q..1'.i:..-.l1'|,~|.$.a-.ﬂ. ,1.1' h,i"II|,r-4"'1"Hn'.'l"l,l-'.'.I'u.l'-""rr.-r|.-.!i"|_."JH‘.lr-"'-.r'|i|-,-'n||'|‘h'l.I'pf"'rJ'h"l.Hﬂ,H|"n‘.,-"'k'-\'H'l"-J.4'.'-"-1-"h'\l-f"'-"h'lh‘-i"-"g\"'“-"- C F S t e p

100.000808 kHz

Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BW 1 MHz #UBH 1 MHz

Sweep 1 ms

Copyright 2000-2007 Agilent Technologies
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 13:09:50 May 29, 2012 Freq/Channel

Ref -8 dBm sAtten 6 dB EECYTRR | CenterFreq

PASS LIMIT1

12.50006006 GHz

StartFreq
160.5600008 GHz

Stop Freq
14.5600008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢

Copyright 2000-2007 Agilent Technologies
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 13;19:09 May 29, 2012 Freq/Channel

8 dBm #ftten 6 dB . : 5;--.. CEﬂter Freq

PASS LIMIT1

14.40356006 GHz

StartFreq
14.46360008 GHz

Stop Freq
14.4646008 GHz

1
Tttt el gt nabe e P et o e gt o1 CF Ste

160.600668 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#JBH 1 MHz Sweep 1 ms

Copyright 2000-2007 Agilent Technologies
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public
Freg/Channel

Center Freq
16.5600000 GHz

StartFreq
14.56000008 GHz

Stop Freq
18.5000008 GHz

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢

Copyright 2000-2007 Agilent Technologies
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 13;18:53 May 29, 2012 Freq/Channel

3 dBm #fitten 6 dB RPN Center Freq

PASS LIMITL 1783256006 GHz

StartFreq
17.8320000 GHz

Stop Freq
1 17.8330000 GHz

-'r..-ur.+|,Ib."h.u_.'.._|"k'lr-."-iIIF-.-..uﬁ,".'.,-,'.l'",-h....-.Ir’J'|*.-I'.4'|.'-'l.JT-'#~,-._-,L|.-.p{J||..II"l.qp‘x*-'.."l.a.;'|-.lu'L,"-)‘|,“._l'l'll,...';-.-.-,-n,,-"kh-.-1-'-|"n._L*-,'..H,l'l'i,a'r'|'\.-""|..,,-.-¢-.’1||,..;'I-,\._.-“:..fllm'p'ﬂdl.ﬂu.h‘

CF Step
160.600668 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#JBH 1 MHz Sweep 1 ms

Copyright 2000-2007 Agilent Technologies
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 13:11:31 May 29, 2012 Freq/Channel

Ret -8 dBm #Atten & dB _ - 5;--. Center Freq

PASS LIMIT1

20.5000000 GHz

StartFreq
18.56000008 GHz

Stop Freq
2250000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz #BH 3 MHz

Sweep 1227 ms i

Copyright 2000-2007 Agilent Technologies
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 13;11:50 May 29, 2012 Freq/Channel

8 dBm #ftten 6 dB .I : 5;--.. CEﬂter Freq

PASS LIMITL 21.9325008 GHz

StartFreq
21.9320000 GHz

Stop Freq
21.9330000 GHz

1
-*-.,.'I..4,p.'r-.r|..-ﬂ"p-.r.r*-.\rr-'r-.."-.r-.-fJ.-"l.'.r-'-l.r.r'».n-'"-*--;.,"..,.-.!-J"q"u'-.t.L'u.'"'IJ-.r-‘-.\4'1"%.-.,-.-4"-.rl,-r-'-o,r.r11%..,I'f-v,r.*-..«,.-'n,.,a_.J-‘,r.‘ iR '-.1.'rJ'-.,.,q-u‘r,-.-.-.ﬁlg,-...,..l.\-...i Ly

CF Step
160.600668 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BW 1 MHz #UBH 1 MHz

Sweep 1 ms

Copyright 2000-2007 Agilent Technologies
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 13;12:16 May 29, 2012 Freq/Channel

Ref -8 dBm #fitten 6 dB s Center Freq

PASS LIMIT1

245000000 GHz

StartFreq
225000008 GHz

Stop Freq
2650000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz WUBH 3 MHz
opyright 2000-2007 Agilent Technologies

Sweep 1227 ms i

C
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 13:12:34 May 29, 2012 Freq/Channel

sdBn _ efwen 6B 42300 cbn [NSRCIRGE

PASS LIMIT1

26.4865000 GHz

StartFreq
26.4560000 GHz

1 Stop Freq

B SR AP L AR P B s R A A J._?h_l_ P 4'11-.4"!!'\1-!'-»-"!“%"* b sty bl reyirndrigl 26, 4870008 GHz

CF Step
160.600668 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

@B B GHz
BW 1 MHz #/BH 1 MHz

Sweep 1 ms

Copyright 2000-2007 Agilent Technologies

2.1711N20/0_T@1
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

Freg/Channel

Center Freq
79.5000000 kHz

StartFreq
9.06060608 kHz

Stop Freq
150.0606008 kHz

CF Step
14.1600868 kHz
Auto Man

Freq Offset
: 3.66660068 Hz

‘h-llv.- i, |
A Signal Track

*JIHIJ |r'1'-JJ||L.-| "'I"”\I IT' "Jllh'“hrlph'|'|+1,'q|~'|"},,,d *'."| l‘w‘h "I"ll ~L1.r'1"'" 1’|| e r,L.l‘ h—l; ||",.1|‘1|F|‘|JIIJI. [:| |:|-|:-|:
T n drr

#JEH 918 Hz

Cupyrlght 2000-20087 Agilent Technologies
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 18;58:25 May 38, 2012 Freq/Channel

B dBm Atten 16 dB RETYISENSS  Center Freq

PASS LIMIT1

1587560006 MHz

Start Freq
OC Coupled | [EE=GR s m R

Stop Freq
30.0000008 MHz

CF Step
2. 95500888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 18:58:53 May 38, 2012 Freq/Channel

#Htten 6 dB 53,981 ..: Center Freq

SRS T

515000006 MHz

StartFreq
300000000 MHz

Stop Freq
100600008 GHz

CF Step
970080668 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#IHIE” ||-1 |-H_'

Cupyrlght 2000-2007 Agilent Technulugles
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 18:59:17 May 38, 2012 Freq/Channel

Ref & dBm Atten 18 dBE 51.6 Center Freq

PASS LIMITL

1.650006006 GHz

StartFreq
1.06606008 GHz

Stop Freq
2.30000000 GHz

CF Step
130.680888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

: #BW 3 MHz Sweep 4,267
Copyright 2000-2007 Agilent Technologies
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 19:59:35 May 38, 2012 Freq/Channel

B dBm Atten 16 dB " g Center Freq

PASS LIMIT1

2.28798000 GHz

StartFreq
2.28748000 GHz

Stop Freq
2.28843000 GHz

1

N

A e '-'1-'-J-J'r"rr.J-"1*-4‘~.-‘-.-'-'-‘--L-...-"'1'1'-.-"“'-rrl'-f-'-d-'\-'-...r-.u'-.'n'-.—.-"'.,'.,,l..a..-w‘-p- C F S fe

160.600668 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#JBH 1 MHz Sweep 1 ms

Copyright 2000-2007 Agilent Technologies
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RF Test Report of AP6010DN-AGN

FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

A :

_51.89 dE
A5 dBm

I

Report No: SYBH(R)002032012EB-2 Huawei Proprietary and Confidential
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

Agilent 11:81:43 May 38, 26812
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 11;09:28 May 38, 2012 Freq/Channel

Ref 4 dBm sftten 14 dB | Uk | CenterFreq

rek [ PASS LIMITL

2.38677500 GHz

StartFreq
2.38627500 GHz

Stop Freq
1 2.38727500 GHz

" M
|'fﬁ,-'1||-'1""u,|'I|.'|Iuﬂ-"Mr"l|i||,'I"."*L-.hlI|..J"II"||f""F.-"|I|1Frﬁ\‘J‘-"H""*-".1L1,|r"“'1'"d'J‘n""|'l;'l"'1"f'|.4r'|"‘I"F*'III||"""'"i’;-"'“'*ﬂ'+ii'r"l""'!*u'ﬂﬂ#‘ﬁn,ﬂ'*;‘*"’*l‘rl"'i".”'-il'wl'lf"f‘ﬁﬁ CF Step
100000008 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

775 088 GHz

BW 1 MHz #/BH 1 MHz

Sweep 1 ms

Copyright 2000-2007 Agilent Technologies
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 11;09:46 May 38, 2012 Freq/Channel
Mkrl 2,467 4¢
FE:n::j:.f 4 dBm #0tten 14 B 1B Center Freq

rek [ 'PASS LIMITL

2.46735000 GHz

StartFreq
2. 46635008 GHz

Stop Freq
246735000 GHz

CF Step
160.600668 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

er 2.467 3560 @ GHz
BW 1 MHz #/BH 1 MHz

Sweep 1 ms

Copyright 2000-2007 Agilent Technologies
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 11;81:05 May 38, 2012 Freq/Channel

Ref 4 dBm sftten 14 dB | sy | CGenter Freq

rek [ 'PASS LIMITL

2.453450000 GHz

StartFreq
243400000 GHz

Stop Freq
1 2.43500000 GHz

i *r'-*-"Jt"l..u"'~'f.'n"|‘".-"I'l""-._.-.-*j:l-l"-‘"rd,ﬂ.f "-I'r'*h:-‘|.|'"u,;‘"'F'n+-"'l'ﬂ-*‘ﬁa"‘.”n*ﬂ."'h’h"‘l hshilpandiy r~"-’|“.1" bttt iy ! CF Step
106,6000018 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

or 2.434 500 0 GHz
BH 1 MHz #UVBW 1 MHz

Sweep 1 ms

Copyright 2000-2007 Agilent Technologies

Report No: SYBH(R)002032012EB-2 Huawei Proprietary and Confidential Page 655 of 852
Copyright © Huawei Technologies Co., Ltd.



RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

Agilent 11:82:24 May 38, 26812
dBm.
Atten 18 dE

#BH 18 kHz
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 11;82:49 May 38, 2012 Freq/Channel

Ref 8 dBm Atten 18 dB FLREY Center Freq

PASS LIMIT1

450000000 GHz

StartFreq
250000008 GHz

Stop Freq
6.50000000 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢

Copyright 2000-2007 Agilent Technologies
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 11;83:07 May 38, 2012 Freq/Channel

3 dBm Atten 16 dB PP Center Freq

PASS LIMIT1

2.51400006 GHz

StartFreq
251350000 GHz

Stop Freq

. 2.514588018 GHz
‘1'|-"-1""'-;'r,--‘L"Tﬁ.-.Hn"1"'l--*~'-|'1-'|.P‘*J‘l'ri"w‘-m"'"--t"'.f Lol I b g L et It i ey CF Ste p
1a@.0aaaea kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BW 1 MHz #UBH 1 MHz

Sweep 1 ms

Copyright 2000-2007 Agilent Technologies
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 11;83:29 May 38, 2012 Freq/Channel

B #Atten 6 dB TXIPRny Center Freg

PASS LIMIT1

8.59000000 GHz

StartFreq
6.50000000 GHz

Stop Freq
10.5600008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢

Copyright 2000-2007 Agilent Technologies
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 11;83:48 May 38, 2012 Freq/Channel

8 dBm #ftten 6 dB ] C Center Freq

PASS LIMIT1

7.38200000 GHz

StartFreq
7.38150000 GHz

Stop Freq
1 7.38250000 GHz

)¢

'-|‘l1-,-"r.l,a'dll"'l'w‘-.i.ﬂll-*-hu-r‘ il '."I..L.J"-A'*.Jl'ﬂr-‘w-.-'u [N u'\-ﬂ""'v'.'J;-1.‘-.-JJ.-’n-1.-.-.-'.jr'p-,f;-.,n.-"f*.L.4"-".-’,\1J;"-,r'L..-h‘l"'.'.-b,-'u-n'.'L.-.',f bt C F S te

160.600668 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#JBH 1 MHz Sweep 1 ms

Copyright 2000-2007 Agilent Technologies
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 11;04:24 May 38, 2012 Freq/Channel

Ref -8 dBm #ftten 6 dB REPPIPNES  Center Freq

PASS LIMIT1

12.50006006 GHz

StartFreq
160.5600008 GHz

Stop Freq
14.5600008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢

Copyright 2000-2007 Agilent Technologies
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 11;04:43 May 38, 2012 Freq/Channel

sdBn _ efwen 6B -49.499 dbn [NSLCIRGE

PASS LIMIT1

14.3600006 GHz

StartFreq
14.3595008 GHz

Stop Freq
s 14.3605008 GHz

‘fIr'-"""-'-lM-.'JIh.-'l'u-.l.f1.qﬁ-..-.J|'I,q"'-.-.'L'r‘.;.L."..-\'r‘l.',-f.-._.*|.i.1.I-"...\i.r-'-'l'h"'d.*J'I"m.f"-'n.if'u"'.'|-Il',r1-rp.r""'..Ll'u'|.v‘MJ‘..'U,\’u.l'\'-r.‘r-"-r'i_ﬁlr.ﬂ 'l,._a1.-'-J-'u'n‘J'-\-\."n.'."J"'J-p'l'p\'wh C F S t e

160.600668 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#JBH 1 MHz Sweep 1 ms

Copyright 2000-2007 Agilent Technologies
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public
Freg/Channel

Center Freq
16.5600000 GHz

StartFreq
14.56000008 GHz

Stop Freq
18.5000008 GHz

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢

Copyright 2000-2007 Agilent Technologies
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 11;85:27 May 38, 2012 Freq/Channel
Mkrl 16.254 241 7 GHz
SdBn__ efwen6dB 49064 dbn [SCUMARER

PASS LIMITL 16.2540006 GHz

StartFreq
16.2535008 GHz

Stop Freq
1 16.2545008 GHz

I'l'"'|-‘rH‘-|"'\|1|||.-*"-"'""i1.-*"'Ih'IIIII"-'-rf“t4-1'J-"".-J'"'1""""\"I'-I'"ﬂ‘r'n”‘l“‘"f-|""I"-\'1'F"b‘-.r"l-\""-'4."'"l"‘|'ﬁ'""*\.'."-'I'--J"n-}.n'l.l‘1""-"'*i"'.-Pr"'i'J-‘,..-.ﬁ""q."""1"*-I"-l")J,-H-"Ii""'"Jﬂ*"n.”‘qllf"-hlllw-f'ﬂr

CF Step
160.600668 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#JBH 1 MHz Sweep 1 ms
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

# Agilent 11;06:05 May 38, 2012 Freq/Channel

Ret -8 dBm #Atten & dB _ - 5;--. Center Freq

PASS LIMIT1

20.5000000 GHz

StartFreq
18.56000008 GHz

Stop Freq
2250000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz #BH 3 MHz

Sweep 1227 ms i
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 11;06:24 May 38, 2012 Freq/Channel

PASS LIMIT1

21.64556006 GHz

StartFreq
21.6450008 GHz

Stop Freq
21.6460008 GHz
T e Y P Y Ut W e e g T A et o = e e |

CF Step
168.608688 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#JBH 1 MHz Sweep 1 ms

Copyright 2000-2007 Agilent Technologies
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

% Agilent 11;06:50 May 38, 2012 Freq/Channel

Ref —8 dBn sftten 6 dB PR  CenterFreq

PASS LIMIT1

245000000 GHz

StartFreq
225000008 GHz

Stop Freq
2650000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz WUBH 3 MHz
opyright 2000-2007 Agilent Technologies

Sweep 1227 ms i

C
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 11;87:09 May 38, 2012 Freq/Channel

R L S L= | Center Freg

PASS LIMIT1

26.49456006 GHz

StartFreq
26.4940008 GHz

1 Stop Freq

'r.'b|Iﬂiﬂ"I,."'\lu"-'*|.‘n-"'-'-"*g"'r'-"~'-'"q'I..rhl,,ﬂ"-'-'-'nw‘llffh‘lf'-ﬁf‘ \.n'|‘1.'f'l-""‘+-ll 'I'1‘-1I||"'-"'F.'\1.|'r"f-h!|.'A‘f‘-ﬁ'l‘p*I'n11h'-."p“-+}L‘-'n"'-"F"ll-*-_uy"."‘"-iw,ir‘y" 1"li,'-vl"P“i""-l'l.'m"h“ﬂ"-ij"'r' 2 B . 4 9 5 @ @ @ @ G H £

CF Step
160.600668 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz #UBH 1 MHz

Sweep 1 ms

Copyright 2000-2007 Agilent Technologies
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 17:48:04 May 29, 2012 Freq/Channel

5 dBrm Atten 10 dB P Center Freq

PASS LIMIT1

79.5000000 kHz

StartFreq
9.06060608 kHz

Stop Freq
150.0606008 kHz

CF Step
14.1600868 kHz
Auto Man

Freq Offset
: 3.66660068 Hz

i

Mt ||| . i - . . o
4 ﬂ"‘p’l ! l.-l “M.*A.l IH,‘Hlliu.u_u. 1-'"""{hfi!lll,fﬁil,rf-'ih"'-'!ﬂl f |_,-'.-.,,_,{.‘Il||II,-._.,,1Il,ﬂqﬁhp,‘ﬂw.ml|'nili. .‘L;, _1) r.,-"'l.,v,'fljllll-,,r- 4|""n'u"*-""~"'-|'|'l\rr . Signal Tra gfkf

BW Hz #\BH 918 Hz
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 17:48:56 May 29, 2012 Freq/Channel

A dBm Atten 16 dB 56531 ¢ 5;--. Center Freq

PASS LIMIT1

1587560006 MHz

Start Freq
OC Coupled | [EE=GR s m R

Stop Freq
30.0000008 MHz

CF Step
2. 95500888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 17:49:23 May 29, 2012 Freq/Channel

#ftten 6 dB vyl Center Freq

SRS T

515000006 MHz

StartFreq
300000000 MHz

Stop Freq
100600008 GHz

CF Step
970080668 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#IHIE” ||-1 |-H_'
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 17:49:47 May 29, 2012 Freq/Channel

Ref @ dBm Atten 18 dE CG.3 Center Freq

PASS LIMITL

1.650006006 GHz

StartFreq
1.06606008 GHz

Stop Freq
2.30000000 GHz

CF Step
130.600000 MHz
Auto Man
Freq Offset
3.66660068 Hz

Signal Track
On Off

: #BW 3 MHz Sweep 4,267
Copyright 2000-2007 Agilent Technologies
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RF Test Report of AP6010DN-AGN

FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN

- Agilent 17:50:06 May 29, 26812

A dBm Atten 18 dBE

PASS LIMIT1

1

I.,"-..A,.hL,#I,.'_,'...L..',.fp-.]lhlr.. Inlﬁ,._.-gﬂlr-'lw. Jll-.-l"LiH.a‘rn.,.|||r-.4.,.".~'|'L|,_.1J'q.l|'|_..v.-;a._|'.-.-. 'ﬂmhlnl.'.._:'hl.-.ln b ,‘_|'uI"v..r‘h-a_fl'n.|1|‘\il,h'hhln.lv'| Py ‘llh,,‘.*'n..';-.h.l,}u.

Report No: SYBH(R)002032012EB-2

Copyright © Huawei Technologies Co., Ltd.

CCe =

-45.141 B

Huawei Proprietary and Confidential

Security Level: Public

Freg/Channel

Center Freq
2.29886000 GHz

StartFreq
2.29836000 GHz

Stop Freq
2.29936000 GHz

CF Step
160.600668 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off
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RF Test Report of AP6010DN-AGN

FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

% Agilent 17:58:41 May 29, 2612

#Htten 14 dB

A :

I
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

Agilent 17:52:15 May 29, 26812
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5  Agilent 17:58:58 May 29, 2012 Freq/Channel

ef 4 dBr Atten 14 dB | yprdN  Center Freq
illﬂjr 4 dBm #Htten 14 dB dE T
o | PASS LIMIT1

StartFreq
2.37985000 GHz

Stop Freq
2.33085000 GHz

1

"I""||IH'I|n"ﬂ\iHr'I"**"*l"'""|II*I,f‘-'vhlll'b‘lhlﬁ"-'lﬁlrl “lllhllr.hl! nfp.1.1~J.."'|III.‘lU.l'||.‘.‘l|||I"I’|IIH"..|'|._..I{H|||J|'41b#.dr1‘,..',u"'H#Hﬂﬂlp.*l'ﬂjklhﬂpl Jr|..i‘n'I'|.'"'ﬂ‘rl'+‘.-u".|'I'1f'ih'l,‘.ﬁl*-.l;l“_ahh

CF Step
160.600668 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

@ B GHz
BW 1 MHz #/BH 1 MHz

Sweep 1 ms

Copyright 2000-2007 Agilent Technologies
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 17:51:17 May 29, 2012 Freq/Channel

Mkrl 2.456
- Center Freq
2.45585008 GHz

Fi:e;.f 4 dBm #Atten 14 dB
tPesk ["PASS LIMITL

StartFreq
245535008 GHz

Stop Freq
2.45635000 GHz

CF Step
160.600668 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BW 1 MHz #UBH 1 MHz

Sweep 1 ms

Copyright 2000-2007 Agilent Technologies
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 17:51:35 May 29, 2012 Freq/Channel

Center Freq
2.43490000 GHz

StartFreq
243440008 GHz

Stop Freq
1 2.48540008 GHz

CF Step
160.600668 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BW 1 MHz #UBH 1 MHz

Sweep 1 ms

Copyright 2000-2007 Agilent Technologies
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

Agilent 17:52:54 May 29, 26812
dBm.
Atten 18 dE

#BH 18 kHz
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 17:53:19 May 29, 2012 Freq/Channel

Ref @ dB Atten 10 dB EEETYYYRS  Center Freq

PASS LIMIT1

450000000 GHz

StartFreq
250000008 GHz

Stop Freq
6.50000000 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢

Copyright 2000-2007 Agilent Technologies
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 17:53:38 May 29, 2012 Freq/Channel
Mkrl 2.559
0B Aren10dB  -42.557 dbm [IRECRIKE

PASS LIMIT1

2.56000006 GHz

StartFreq
2.55950008 GHz

Stop Freq
256050000 GHz

1
S T .‘Lnﬁ_..a..,..iﬂ,,.‘ TR "_,'J.#|._f'l,'h.|"|LI..-r.._.r'a-'.I!.l-’-l._|I‘H.-L'_r|‘l-1-.{H?H.'-'.__I___.._-__,'I.‘.-_Irm_yr'“‘r}-l_._r‘.*_.ﬁ -"I"'u‘""r-'d-'“"u--r.f'."'".-1-k'-,q'I.\-’ﬂ-‘~..l,,,-k-..-1,r|,il.-. C F S t e

160.600668 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BW 1 MHz #UBH 1 MHz

Sweep 1 ms

Copyright 2000-2007 Agilent Technologies
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 17:54:00 May 29, 2012 Freq/Channel

Em #Atten 6 dB ; Center Freq

PASS LIMIT1

8.59000000 GHz

StartFreq
6.50000000 GHz

Stop Freq
10.5600008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢

Copyright 2000-2007 Agilent Technologies
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 17:54:18 May 29, 2012 Freq/Channel

3 dBm #ftten 6 dB EETYYTOS  Center Freq

PASS LIMIT1

7.34700000 GHz

StartFreq
7.34650000 GHz

Stop Freq

. 7.34750000 GHz
.r-r-'-"'-";'h*’-?r1b-r'-.-4f--"~‘r"h'ri"'i*'|---'M‘r"*-—-f-r-‘\"n"wh'-v"f gty A l-.'n.-'--.hvJ'“-u'~m-'4'"r'1""."--*-*4.-rr"«.4-a'r-ua'r‘-*-..r*\.-w'm CF Ste p
100.080808 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BW 1 MHz #UBH 1 MHz

Sweep 1 ms

Copyright 2000-2007 Agilent Technologies
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

# Agilent 17:54:54 May 29, 2012 Freq/Channel

FH -3 dBm #ftten 6 dB b4y : 5:". Center Freq

PASS LIMIT1

12.50006006 GHz

StartFreq
160.5600008 GHz

Stop Freq
14.5600008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢

Copyright 2000-2007 Agilent Technologies
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 17:55:12 May 29, 2012 Freq/Channel
Mkrl 14.344
SdBm__ sAwen6dB  -49.282 dbm [[NSNCARENE

PASS LIMIT1

14.34560006 GHz

StartFreq
14.3445008 GHz

Stop Freq
1 14.3455008 GHz

R T P LY N SRR A 4-,H_'_m‘--r.?fj..’q,-,.a*_w-.-.". FURUTTION Y ‘,-"|,-'i"IPlrJ—+‘|.".r.|||n'1-"'-u-JﬂI.-|I'bl‘.1r1‘.-'J‘-.Ir.'l|.l‘n'ﬂ|'-‘.'.h'l‘-f o CF Ste

160.600668 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#JBH 1 MHz Sweep 1 ms

Copyright 2000-2007 Agilent Technologies
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public
Freg/Channel

Center Freq
16.5600000 GHz

StartFreq
14.56000008 GHz

Stop Freq
18.5000008 GHz

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢

Copyright 2000-2007 Agilent Technologies
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

% Agilent 17;55:56 May 29, 2012 Freq/Channel
Mkrl 16.6¢ A GHz
3dBm  sAtenbdB 49,065 dBm [NRAIARRN

PASS LIMIT1

16.6620006 GHz

StartFreq
16.6615008 GHz

Stop Freq
1 16.6625008 GHz

Hebiltelaf s el |..-.-'-'-1'-""-;.-‘-'-.;'I|.'“"-'I\"'-'-.i"'--'J"u“'ﬂ‘*""-ﬂ""*"u“'*‘ "~*1l'-'-*1.-r"'J'""'""-'-'"l'f""'"""“'-*'"""'""l"rl'""“H'-’"'"'"'1‘"""'\"I"r"*"I"""ﬂl‘hﬁh"‘.ml‘nﬂl' C F S t e p
100.080808 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#JBH 1 MHz Sweep 1 ms

Copyright 2000-2007 Agilent Technologies
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

% Agilent 17:56:35 May 29, 2012 Freq/Channel

Ref -8 dBm #fitten 6 dB vyl CenterFreq

PASS LIMIT1

20.5000000 GHz

StartFreq
18.56000008 GHz

Stop Freq
2250000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz #BH 3 MHz

Sweep 1227 ms i

Copyright 2000-2007 Agilent Technologies
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5  Agilent 17:56:53 May 29, 2012 Freq/Channel

SdBn  sfmen6dd 45457 cin [ERARRGE

PASS LIMITL 21.94256006 GHz

StartFreq
21.9420000 GHz

Stop Freq
1 21.9430000 GHz

'-.,a'|.'f\'r."f|-“."‘r1ﬂﬂ.;.,,|’"'r{.r.'.,.-‘|l'r'|'Ll'-.n.""-'-‘n.'\F-'l'l.irI..ql"'.-.“Jp“u'-"'-'*1"I-'+'|'l.n'."l'*r'l'.||l.l|'"'.‘p"*‘-‘THA'""nJ'."|'""Jh-f‘Jrl‘-"'\"'r""-ﬂ'\l‘d'd'( \H-'I,-"J"n-'-"Hh'n"'r""\f'*"j"'llll'"-d'

CF Step
160.600668 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BW 1 MHz #UBH 1 MHz

Sweep 1 ms

Copyright 2000-2007 Agilent Technologies
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 17:57:19 May 29, 2012 Freq/Channel

Ref -8 dBm #ftten 6 dB W Center Freq

PASS LIMIT1

245000000 GHz

StartFreq
225000008 GHz

Stop Freq
2650000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz WUBH 3 MHz
opyright 2000-2007 Agilent Technologies

Sweep 1227 ms i

C
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 17:57:38 May 29, 2012 Freq/Channel

3 dBm #Atten 6 dB . Center Freq

PASS LIMIT1

264590000 GHz

StartFreq
26.4535000 GHz

1 Stop Freq

el p'.,fnuq-,qi-l,ﬂ-k, L TR T T .,..|',In.J"L..l.l'|_.1:}I.'“,a'Hl\,IH_‘Iq,.\1"'.J'k.||,.'l*_I,H|l..‘|Irr,,_.'";I|'lrl".|-ﬂ-M'l,,.ﬁ"'q'f.rJ‘;I|",._.-“III..J,._J'“,\'l._ﬂﬂ, 2 B . 4 8 9 5 @ E‘] @ G H z

CF Step
160.600668 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BW 1 MHz #/BH 1 MHz

Sweep 1 ms

Copyright 2000-2007 Agilent Technologies

2.1911N20m/8_B@1+2
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 10:89:36 May 38, 2012 Freq/Channel

5 dBrm Atten 10 dB W Center Freq

PASS LIMIT1

79.5000000 kHz

StartFreq
9.06060608 kHz

Stop Freq
150.0606008 kHz

CF Step
14.1600868 kHz
Auto Man

Freq Offset
}i 3.66660068 Hz

. Ii"I"llj Aoh L |
. I| J"h"" l'-"l-lll"h-flllF.;.l.' ‘14|| i wl . N ¥ t -
il L er.HJ b bt '.}*f-*r'a'~.-“4‘nr-1‘n|’-'1rI".;"u"Ir.,fnk-fﬁu"lmﬂq‘u'v ‘-f-u,“"-.l.*.--.ft"l.l'1-‘ﬂ'"t~1*r Signal Track

On Off

BW Hz #\BH 918 Hz
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 19;18:17 May 38, 2012 Freq/Channel

A ofBm Atten 18 dE - 5;--. Center Freq

PASS LIMIT1

1587560006 MHz

Start Freq
OC Coupled | [EE=GR s m R

Stop Freq
30.0000008 MHz

CF Step
2. 95500888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 19;19:45 May 38, 2012 Freq/Channel

#Atten 6 dB .I Px: rn.. Center Freq

SRS T

515000006 MHz

StartFreq
300000000 MHz

Stop Freq
100600008 GHz

CF Step
970080668 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#\/BW 368 kHz  Sweep 64.53

Cupyrlght 2000-2007 Agilent Technulugles

Report No: SYBH(R)002032012EB-2 Huawei Proprietary and Confidential Page 694 of 852
Copyright © Huawei Technologies Co., Ltd.



RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 19;11:09 May 38, 2012 Freq/Channel

Ref @ dBm Atten 18 dB Center Freq

PASS LIMITL

1.650006006 GHz

StartFreq
1.06606008 GHz

Stop Freq
2.30000000 GHz

CF Step
130.600000 MHz
Auto Man
Freq Offset
3.66660068 Hz

Signal Track
On Off

: #BW 3 MHz Sweep 4,267
Copyright 2000-2007 Agilent Technologies

Report No: SYBH(R)002032012EB-2 Huawei Proprietary and Confidential Page 695 of 852
Copyright © Huawei Technologies Co., Ltd.



RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 19;11:27 May 38, 2012 Freq/Channel

A dBm Atten 18 dB .. 14.834 :.-51“ Center Freq

PASS LIMIT1

2.29968000 GHz

StartFreq
2.29918000 GHz

Stop Freq
2.30013000 GHz

CF Step
160.600668 kHz
Auto Man

.;‘-.,-..-.1.-.\.h."'J-*-.lh,i'A.'r.-..’|..|-'.'|'q,nf|,.-,-'-rl’f#'|l-.‘|-rJ.-.q_.-'-;'|_J'.'Jr_.+-,,'..ulm'l"ﬂl\‘ulrdlﬁi»l,\ Jrrh .r.""-,.-M.-p"n."h} 1'ill"-.nh'u,_,.'1_.-‘|I..__,.I_.fr,___._...-._.,....ﬂj_ sl

Freq Offset
3.66660068 Hz

Signal Track
On Off

BW 1 MHz #/BH 1 MHz

Sweep 1 ms

Copyright 2000-2007 Agilent Technologies
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RF Test Report of AP6010DN-AGN

FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

A :

I
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 19;12:28 May 38, 2012 Freq/Channel

Ref 4 dBn sAtten 14 dB | g CenterFreq

rek [ PASS LIMITL

2.38992500 GHz

StartFreq
2.38942500 GHz

Stop Freq
2.39842501 GHz
1

CF Step
100000008 kHz
Auto Man

gLt Jl'\'|.-."Jr-.,.,,-.,‘,-.,l,.ﬁ.f,,w.ﬂ,w.h..,,.wl lTJ'|',-;|,r-'|J'|,..-'n,.l..-.'._,k-a‘»}.I».._u;|-..-'r-.-'.\!.,--1.,.,,.,.~‘fu'4'1--.,,1",,:.'.--.]' "|.-’F'~'-"'-.:..-,-'l'I;-—-'|'n,J'.J'JH".;JL.\‘..'-‘;'M"-‘M'I

Freq Offset
3.66660068 Hz

Signal Track
On Off

5 BEE GHz
BW 1 MHz #/BH 1 MHz

Sweep 1 ms

Copyright 2000-2007 Agilent Technologies
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 19;12:46 May 38, 2012 Freq/Channel
Mikrl 2.406 700 B GHz
FE:n::j:.f 4 dBm #0tten 14 B 945 dB Center Freq

rek [ 'PASS LIMITL

2.48662500 GHz

StartFreq
248612508 GHz

Stop Freq
248712508 GHz

CF Step
160.600668 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

er 2.406 625 0 GHz
BH 1 MHz #BH 1 MHz

Sweep 1 ms

Copyright 2000-2007 Agilent Technologies
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 19;13:05 May 38, 2012 Freq/Channel

Ref 4 dBn sAtten 14 dB | TR | Center Freq

rek [ PASS LIMITL

2.49757500 GHz

StartFreq
249707508 GHz

Stop Freq

) 249587508 GHz
. _,.." ||'."'"IiJll""I'“'*I"H1'l-'"'H1"I1'L"*ﬂ"Pv"'“'ﬁ""ﬁ"ﬁ"r""“r“l.'r' ‘.I‘||.1, h}.l'rq'llill..iﬂ s ilfjﬂ ilfn*-'-l-"'r"'h‘ﬁﬁ.ll"1 g Ji ’ 1||'1 ey Mrﬂ M’tﬂlﬂ b, J9 h'*y"'. il e gg@ g tkeH g
Auto Man
Freq Offset
B.EARBAREE Hz

Signal Track
On Off

BW 1 MHz #/BH 1 MHz

Sweep 1 ms

Copyright 2000-2007 Agilent Technologies
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

Agilent 19:14:24 May 38, 26812

iR 1
PPUTRTRE RIS PRI VP WIEPIEPV g SETRETHAPTTS (LIN WY SSRP PSP, I CS R YOTv, |TPpYpe (g W et

#BH 18 kHz
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 19;14:49 May 38, 2012 Freq/Channel

Ref 8 dBm Atten 18 dB TLErREy Center Freq

PASS LIMIT1

450000000 GHz

StartFreq
250000008 GHz

Stop Freq
6.50000000 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢

Copyright 2000-2007 Agilent Technologies
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 19;15:08 May 38, 2012 Freq/Channel

Center Freq
250050000 GHz

StartFreq
250000008 GHz

Stop Freq
2.50100008 GHz

CF Step
160.600668 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

er » B0E S B GHz
EW 1 MHz #UEH 1 MHz

Sweep 1 ms

Copyright 2000-2007 Agilent Technologies
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 19;15:30 May 38, 2012 Freq/Channel

Em #Htten 6 dB .I c Center Freq

PASS LIMIT1

8.59000000 GHz

StartFreq
6.50000000 GHz

Stop Freq
10.5600008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢

Copyright 2000-2007 Agilent Technologies

Report No: SYBH(R)002032012EB-2 Huawei Proprietary and Confidential Page 705 of 852
Copyright © Huawei Technologies Co., Ltd.



RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 19;15:48 May 38, 2012 Freq/Channel

3 dBm #Atten 6 dB ’ 50,757 ¢ Center Freq

PASS LIMIT1

7.24300000 GHz

StartFreq
7.24250000 GHz

Stop Freq

7.24350000 GHz
1

"'n-'1-1..'“""‘""H"i"ﬂ.vji’w-“'-"”-'u""l‘{ RO LT R LR SRRE N TR A P S VH Y P CF 5te p

160.600668 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BW 1 MHz #UBH 1 MHz

Sweep 1 ms

Copyright 2000-2007 Agilent Technologies
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 19;17:02 May 38, 2012 Freq/Channel

Ref -8 dBm #0tten 5 dB .I g Center Freq

PASS LIMIT1

12.50006006 GHz

StartFreq
160.5600008 GHz

Stop Freq
14.5600008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢

Copyright 2000-2007 Agilent Technologies
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 19;17:20 May 38, 2012 Freq/Channel

3 dBm #Atten 6 dB .I : Center Freq

PASS LIMIT1

14.30706006 GHz

StartFreq
14.3665008 GHz

Stop Freq
1 14.3675008 GHz
<

.‘-J"|_y'q'lgll,l""!?.-\-pr-',.,.!'s-"L |-.-.-.-..1'(--"'JL_.\.-..‘44"'J-..-iIr{p...h"“h.p"\.lﬁl-L'p.: M, _1'A."|.H",.,i'|_._Iﬁl".-,I"..“'r’H.]||."|I"r','ll.I'""u'f-+_f|'n.l,!,q_-'-#-.-.'!"‘u.kll.ﬁ.v.‘_. RO N PR | C F S t e

160.600668 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#JBH 1 MHz Sweep 1 ms

Copyright 2000-2007 Agilent Technologies
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

Freg/Channel

Center Freq
16.5600000 GHz

StartFreq
14.56000008 GHz

Stop Freq
18.5000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢

Copyright 2000-2007 Agilent Technologies
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

4 Aglent 10:18:04 May 30, 2012 Freq/Channel
Mkrl 18.461 776 3 Gz | Freq
dBm #fitten 6 dB -4 o000 GHz

PASS LIMIT1

StartFreq
18.4615608 GHz

Stop Freq
1 18.4625008 GHz
Hurriltrt B rbtgrsaan, sh et Nbtndenelot et s et b Py st CF Step
100.080808 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BW 1 MHz #/BH 1 MHz

Sweep 1 ms

Copyright 2000-2007 Agilent Technologies
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 19;18:43 May 38, 2012 Freq/Channel

Ref 8 dBnm #Atten 6 dB FBURy  Center Freq

PASS LIMIT1

20.5000000 GHz

StartFreq
18.56000008 GHz

Stop Freq
2250000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz #BH 3 MHz

Sweep 1227 ms i

Copyright 2000-2007 Agilent Technologies
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 19;19:01 May 38, 2012 Freq/Channel

3 dBr #fitten 6 dB PSN  Center Freq

PASS LIMIT1

21.8675006 GHz

StartFreq
21.3670000 GHz

Stop Freq
1 2156500010 GHz
TP YT e 3 s e YT TR e, v g o Cp o e L e e e e
CF Step
106,6000018 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

@B B GHz
BW 1 MHz #/BH 1 MHz

Sweep 1 ms

Copyright 2000-2007 Agilent Technologies
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 19;19:27 May 38, 2012 Freq/Channel

Ref -8 dBm #ftten 6 dB WS Center Freq

PASS LIMIT1

245000000 GHz

StartFreq
225000008 GHz

Stop Freq
2650000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz WUBH 3 MHz
opyright 2000-2007 Agilent Technologies

Sweep 1227 ms i

C
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 19;19:46 May 38, 2012 Freq/Channel

SdBn _ wAmen6dd 4265 dom [NCAMCINAGE

PASS LIMIT1

25.3820000 GHz

StartFreq
25.3815000 GHz

1 Stop Freq

fo b el ..L""n'ﬂl"-ﬂ‘"'f "'-‘l'l.'.l'l,-‘u'l.u’!.i.l"~h-1-'r"'.-"'-."n"'..h'lnill"l""" h'llll'.*f‘-;v",'rﬂ ;'-.'-M.? p,u\'n.-"-,\‘,-...l'n'h.,'-'n. . ,..;'.-.\i..‘r-.ﬁ.l""'-..,\,q'r.llu ‘.*ﬁ.-}"'llﬁ,\'|1,p'~_-.h' 2 5 . 3 8 2 5 'a 'a 'a G H £

CF Step
160.600668 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz #UBH 1 MHz

Sweep 1 ms

Copyright 2000-2007 Agilent Technologies
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 17:83:26 May 29, 2012 Freq/Channel

5 dBrm Atten 10 dB P Center Freq

PASS LIMIT1

79.5000000 kHz

StartFreq
9.06060608 kHz

Stop Freq
150.0606008 kHz

CF Step
14.1600868 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BW Hz #\BH 918 Hz

Copyright 2000-2007 Agilent Technologies
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

# Agilent 17:04:08 May 29, 2012 Freq/Channel

A dBm Atten 18 dB 57.63¢ Center Freq

PASS LIMIT1

1587560006 MHz

Start Freq
OC Coupled | [EE=GR s m R

Stop Freq
30.0000008 MHz

CF Step
2. 95500888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 17:04:36 May 29, 2012 Freq/Channel

#Htten 6 dB .I GRS %8 Center Freq

SRS T

515000006 MHz

StartFreq
300000000 MHz

Stop Freq
100600008 GHz

CF Step
970080668 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#\/BW 368 kHz  Sweep 64.53

Cupyrlght 2000-2007 Agilent Technulugles
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 17:05:00 May 29, 2012 Freq/Channel

Ref 8 dBm Atten 18 dB 5y | CenterFreg

PASS LIMITL

1.650006006 GHz

StartFreq
1.06606008 GHz

Stop Freq
2.30000000 GHz

CF Step
130.600000 MHz
Auto Man
Freq Offset
3.66660068 Hz

Signal Track
On Off

: #BW 3 MHz Sweep 4,267
Copyright 2000-2007 Agilent Technologies
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 17:85:18 May 29, 2012 Freq/Channel

A dBm Atten 18 dBE ﬁ 45.548 ?: Center Freq

PASS LIMIT1

2.29935000 GHz

StartFreq
2.29535000 GHz

Stop Freq
2.29985808 GHz
1

CF Step
100.080808 kHz
Auto Man

-,.."»4'n'r.r1'll.r-.-'-, A ‘\, FNTIETI  TOO Y ‘J']Hk# i ru‘ui"f"ﬂ"l".'-"‘j " {x.‘w. el H"h'ﬂ."'-"'J | b, ‘hAIIIHI‘ W JI‘-."-"'q.-." RNER X | 41*'_,,"__;1-

Freq Offset
3.66660068 Hz

Signal Track
On Off

B BEe GHz
EW 1 MHz #UEH 1 MHz

Sweep 1 ms

Copyright 2000-2007 Agilent Technologies
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RF Test Report of AP6010DN-AGN

FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

A :

I
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 17:06:14 May 29, 2012 Freq/Channel

Ref 4 dBn sAtten 14 dB | g CenterFreq

rek [ PASS LIMITL

2.38975000 GHz

StartFreq
2.38925000 GHz

Stop Freq
| C.G9825886 GHz
'-.-.‘ﬁ"*,-ﬂl-l -’*"‘IT"-'N"F ',-1r_._a".,-...-Jmlp,i,-.L,u'u,hﬂ.«,r__.’,lnl. i‘"'ll"\‘r e ETH F,,.-..a'-.ﬁ,k.-.,lllllﬁld ,,..j‘lﬁu'l_ ,-..Ir.a},.ll.-p'w_., il L *-"a"I'.ﬂ‘-“F"-"hwlfi"l"'hl‘l'-."hﬂ" " iﬁv" C F S te p

106,6000018 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

@ B GHz
BW 1 MHz #/BH 1 MHz

Sweep 1 ms

Copyright 2000-2007 Agilent Technologies

Report No: SYBH(R)002032012EB-2 Huawei Proprietary and Confidential Page 722 of 852
Copyright © Huawei Technologies Co., Ltd.



RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

% Agilent 17:86:32 May 29, 2012 Freq/Channel

Mkrl 2.406 Z
ERE ] CenterFreq
: 2.48587508 GHz

Fi:e;.f 4 dBm #Atten 14 dB
tPesk ["PASS LIMITL

StartFreq
248537508 GHz

Stop Freq
248637500 GHz

CF Step
160.600668 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BW 1 MHz #UBH 1 MHz

Sweep 1 ms

Copyright 2000-2007 Agilent Technologies
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 17:86:51 May 29, 2012 Freq/Channel

Center Freq
2.43490000 GHz

StartFreq
243440008 GHz

Stop Freq
2.43540000 GHz

1

CF Step
160.600668 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BW 1 MHz #UBH 1 MHz

Sweep 1 ms

Copyright 2000-2007 Agilent Technologies
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

Agilent 17:83:18 May 29, 26812

1R 1
HRnc st st KR, s A A o Mg P 0 Ay s T A Aot

#BH 18 kHz
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 178836 May 29, 2012 Freq/Channel

Ref @ dBm Atten 10 dB SNYCREY Center Freq

PASS LIMIT1

450000000 GHz

StartFreq
250000008 GHz

Stop Freq
6.50000000 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢

Copyright 2000-2007 Agilent Technologies
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

# Agilent 17:88:54 May 29, 2012 Freq/Channel
Mkrl 2.559
0B Aten10dB  -43.404 dbn [REICHRIE

PASS LIMIT1

2.56000006 GHz

StartFreq
2.55950008 GHz

Stop Freq
256050000 GHz
1
-*-.~,.-...w.4.r-.;»-.1'f-,.--4.-—1-'r~'*r1‘r-*‘~'f*‘-4'-'J‘“'*-‘r~'*‘n*~‘ﬂ"-*-*'*~‘*-‘-\'"'-"'"S'a‘-~*'d"-'-'~"'~'-"»#‘-*-~'J-'f-—'J-*v-»*~*-*----ar-w»-r-.a:-"';u..¢-v-.-.-.r-'n'rr..,-.-';.-,- CF Ste
100.080808 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BW 1 MHz #UBH 1 MHz

Sweep 1 ms

Copyright 2000-2007 Agilent Technologies
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 17:89:21 May 29, 2012 Freq/Channel

Em #Atten 6 dB .I b -: Center Freq

PASS LIMIT1

8.59000000 GHz

StartFreq
6.50000000 GHz

Stop Freq
10.5600008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢

Copyright 2000-2007 Agilent Technologies
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 17:89:39 May 29, 2012 Freq/Channel

8 dBm #ftten 6 dB 5 : Center Freq

PASS LIMIT1

7.44300000 GHz

StartFreq
7.44250000 GHz

Stop Freq

744350000 GHz
1

-'"H‘|""-"fi.-'||rr'l"'.'"H.-'-q.1-‘r'H‘l.'-"-'.'l"r-‘“I-'-'n'Il'-'f"r‘-'l.#'n"ﬂl""lil" J"‘l'-.ﬂlr"r'u—:u'l-"nf (L VUYL T Y 1‘-'-"“*‘-"‘*"'1‘#"’ "d-@#'l-.r‘l‘n"-'l‘-f,-'-u“.f # "'l"f"-liﬁr'-.""n""b"' C F S t e p

1a@.0aaaea kHz

Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BW1MHz #UBH 1 MHz

Sweep 1 ms

Copyright 2000-2007 Agilent Technologies
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 17:19:15 May 29, 2012 Freq/Channel

Ref -8 dBm sAtten 6 dB PSSR | CenterfFreq

PASS LIMIT1

12.50006006 GHz

StartFreq
160.5600008 GHz

Stop Freq
14.5600008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢

Copyright 2000-2007 Agilent Technologies
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 17:18:34 May 29, 2012 Freq/Channel
Mkrl 14.3
R R R - - s Center Freq

PASS LIMIT1

14.35756006 GHz

StartFreq
14.3570008 GHz

Stop Freq
1 14.3580000 GHz

.~.-a-a"||'|'¥n'n_;|,'-.-.-1' k.“ﬁ,-J|lI-'l'i,..-’..*",hl.jfq||-1._-,}._-.vr-‘q\.,_.-1.-u'nl-ﬂ.1,|'\j".-..\lp..udn'lr.a"1'ihJ"'s._u_.,1.-1'.'|,.r-1'I,*'-",_J'1.-J*'-.'f-'-._.ﬁi.fu-'u__q,ﬁ_jr., 4..«#.- I}.'lﬁ.l_-.'.,-'d-‘l.x,l,,.i]‘\-. s ey C F S t e

160.600668 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#JBH 1 MHz Sweep 1 ms

Copyright 2000-2007 Agilent Technologies
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public
Freg/Channel

Center Freq
16.5600000 GHz

StartFreq
14.56000008 GHz

Stop Freq
18.5000008 GHz

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢

Copyright 2000-2007 Agilent Technologies
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 17:11:18 May 29, 2012 Freq/Channel

3 dBr #fitten 6 dB PMN  Center Freq

PASS LIMIT1

16.5440006 GHz

StartFreq
16.3435008 GHz

Stop Freq
1 16.54456868 GHz

A o A b e B i e s e b Bt bbbt CF Ste p
10@.a8a808 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#JBH 1 MHz Sweep 1 ms

Copyright 2000-2007 Agilent Technologies
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 17;11:56 May 29, 2012 Freq/Channel
Mkrl 21.664 5 GHz
F'n—- F -8 dBm #Atten 6 dB -B6.514 dEBm Center Freq

PASS LIMIT1

20.5000000 GHz

StartFreq
18.56000008 GHz

Stop Freq
2250000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz #BH 3 MHz

Sweep 1227 ms i

Copyright 2000-2007 Agilent Technologies

Report No: SYBH(R)002032012EB-2 Huawei Proprietary and Confidential Page 734 of 852
Copyright © Huawei Technologies Co., Ltd.



RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 17:12:14 May 29, 2012 Freq/Channel

& dBm #Atten 6 dB .I -' Center Freq

PASS LIMITL 21.66456006 GHz

StartFreq
21.6640000 GHz

Stop Freq
1 21.6650008 GHz

ey Sy '*]-;.."-u\"-1"I-.r-"-.\l'Fu'-"'-'l'l"l"'u-'-'l""|,l‘-.-‘.l"'l‘"-‘r-l'ﬁJ,l‘l"'H",-.-.-'NJ"rt'i,'|"'-"|"'-."r"-1h?1.-J,-'r-rl.'pJ"1""-'-"!"-J_,'-H"'-"-"'q""l".".."-'h"|."J.-;'F-"ﬂu'-1'1-1.-4'r|l.\'r".$w-.u"'!'|.ﬁ'

CF Step
160.600668 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz #UBH 1 MHz

Sweep 1 ms

Copyright 2000-2007 Agilent Technologies
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 17:12:48 May 29, 2012 Freq/Channel

Ref -8 dBm #ftten 6 dB PP CenterFreq

PASS LIMIT1

245000000 GHz

StartFreq
225000008 GHz

Stop Freq
2650000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz WUBH 3 MHz
opyright 2000-2007 Agilent Technologies

Sweep 1227 ms i

C
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 17:12:59 May 29, 2012 Freq/Channel

SdBn  fmen6dB 41930 din [NSANCURRE

PASS LIMIT1

26.4990006 GHz

StartFreq
26.4935000 GHz

1 Stop Freq

.,1',"|,,l..-ﬂ.,-1.".'.'.f.,.h.|ll'"-*‘|"'.-,t1,_,H’n'II."I|r|",_-qr"+|,u4-1~,.J"|.\,»-,,-ﬁ'I'U‘,.i,..I.-'n,..‘,~|,+JuJ'-.H,Ih.1H-',‘.-,_h-._|'|.*-Fh,-q.-.-"-,'n.'1ﬁ,'n"-‘f-'|rJ4."|,1'L..'lu'.'u\.}q..-,I"".'r.'r|.I..lr-,b]"Juf..y,i.,ﬂ.*.ﬁ;_h‘l‘uﬂu'r 2 B o 4 9 9 5 @ E‘] @ G H z

CF Step
160.600668 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BW 1 MHz #UBH 1 MHz

Sweep 1 ms

Copyright 2000-2007 Agilent Technologies
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 19:26:17 May 38, 2012 Freq/Channel

5 dBrm Atten 10 dB P Center Freq

PASS LIMIT1

79.5000000 kHz

StartFreq
9.06060608 kHz

Stop Freq
150.0606008 kHz

CF Step
14.1600868 kHz
Auto Man

| Freq Offset
B.EARBAREE Hz
. T )
. QLT J'n"r‘-. . | i

1 T W “'F‘IF hﬂ‘tﬂl hr"I"I"*.-'F"\'Illlllll._l"f-\lllL‘rrf iHrhI|IIIlJ“n""""‘I'I’"""“*‘." J". ,.Ii,",.|_|'|-|rqp,flln.|"| ip.l "l'i"‘!'.-r""-'.‘rdh""'"‘-h"ll" Jll||||h'll ,-ihlfllﬂliu*. *“"fl S I g n a I T r a c k

On Off

BW Hz #\BH 918 Hz
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 19:26:59 May 38, 2012 Freq/Channel

A ofBm Atten 18 dE - 5;--. Center Freq

PASS LIMIT1

1587560006 MHz

Start Freq
OC Coupled | [EE=GR s m R

Stop Freq
30.0000008 MHz

CF Step
2. 95500888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 19:27:26 May 38, 2012 Freq/Channel

#Atten 6 dB .I rn.. Center Freq

SRS T

515000006 MHz

StartFreq
300000000 MHz

Stop Freq
100600008 GHz

CF Step
970080668 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#\/BW 368 kHz  Sweep 64.53

Cupyrlght 2000-2007 Agilent Technulugles
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 19:27:51 May 38, 2012 Freq/Channel

Ref 8 dBm Atten 18 dB | 5y | CenterFreg

PASS LIMITL

1.650006006 GHz

StartFreq
1.06606008 GHz

Stop Freq
2.30000000 GHz

CF Step
130.680888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

: #BW 3 MHz Sweep 4,267
Copyright 2000-2007 Agilent Technologies
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 19:28:09 May 38, 2012 Freq/Channel

A AR Ctten 10 AR .. -44.15¢ - Center FrEq
4Bm Atten 18 dB 14.154 dBm ey
PASS LIMIT1

StartFreq
2.27935008 GHz

Stop Freq
2.28835808 GHz
1

CF Step
100.080808 kHz
Auto Man

1_..a\‘f'I.-,-,n.-.l.n'r"n-'"|'"-'.-‘|,1.--.J"Ll’p-'-.'r"l"\,l,-".-1'H.a'-‘i'r-|"H'|"*4..-t*r"'{'I'l't.;-'1-'.r"l-l'!’l'"‘-ilb'*'l'#'"'|'HI"{'-’*""'\"'"'ll'I'r"I"L""'l'l'\"-'-“""'h"ul '"ILﬂll"'-*'I-"'a"""'"'ﬂ.l'~'n.||"l""-'..n‘i""|"’1l|l'ﬂ.m.-'

Freq Offset
3.66660068 Hz

Signal Track
On Off

ARl GHz
BW 1 MHz #/BH 1 MHz

Sweep 1 ms

Copyright 2000-2007 Agilent Technologies
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RF Test Report of AP6010DN-AGN

FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

A :

I
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 19:29:02 May 38, 2012 Freq/Channel

ef 4 dBr Atten 14 dB "o Al Center Freq
i.lﬂ’r 4 dBm #Htten 14 dB 1E e
g | PASS LIMIT1

StartFreq
2.35882500 GHz

Stop Freq
2.35982500 GHz

1

-‘1'!'1-"" J‘r_uI|.-"."-JL,ui*-r'l-1-Jr'“ﬂ.n}#hf-trlfi\'llbullr '|.J|H'qm.rﬂjﬁwfh,ﬁwmﬁll"f h#|*|..Illl"|IIIr'1"ll-'rIIIl*'1|||Ii"hf‘"1,.|'*ﬂ*‘j't‘.'ﬁhh#‘**ﬁwﬂr F""'il.-’lliﬂ""wwhr

CF Step
160.600668 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BW 1 MHz #UBH 1 MHz

Sweep 1 ms

Copyright 2000-2007 Agilent Technologies
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 19:29:20 May 38, 2012 Freq/Channel

Ref 4 dBn sAtten 14 dB | g CenterFreq

rek [ 'PASS LIMITL

2.43047500 GHz

StartFreq
2.42997508 GHz

Stop Freq
2.43097500 GHz

CF Step
160.600668 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

3@ 475 & GHz

BW 1 MHz #/BH 1 MHz

Sweep 1 ms

Copyright 2000-2007 Agilent Technologies
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 19:29:38 May 38, 2012 Freq/Channel

Ref 4 dBm #Atten 14 dB TS | Center Freq

rek [ PASS LIMITL

2.48517508 GHz

StartFreq
243467500 GHz

Stop Freq
248567500 GHz
1

CF Step

.-rl‘J‘-.I"..Hﬂn'I'-"‘fl4""1.-"r"‘..l."|1Il“"Lr.lu-,—'-""'i'|-"‘""f]ll..'I"--'|pJ|lf'III‘-r'|-fJ"""'1'|-.-,'\l|||'--J*'b'-.-*‘-'f'l'fﬂ'-*|-'u"lJ.\h'Ji-r'|-'l'ﬁwH.‘,-J'--'|ﬁ{.L‘l'l.,.1)..U‘L.l"lIlh'1-+'I-.-+._|1.-'||'1"i-'|1\Ir"l"-\.l.r‘rlllqdr‘lll'ﬁli_ 1 ['-j @ ['-j E.] ['-j E.] ['-j E.] k H =z
3 Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

75 B GHz

BW 1 MHz #/BH 1 MHz

Sweep 1 ms

Copyright 2000-2007 Agilent Technologies
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

Agilent 18:38:59 May 38, 26812

iRk 1
(L PY W TPNE S VYRR P T E SO PP TR TR T N W PP Y CEYSIEPVITIN .+ DHRERST R PSSP UNGTe L PO TR PRRE Y en)

#BH 18 kHz
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 19;31:23 May 38, 2012 Freq/Channel

Ref @ dB Atten 10 dB TSP  Center Freq

PASS LIMIT1

450000000 GHz

StartFreq
250000008 GHz

Stop Freq
6.50000000 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢

Copyright 2000-2007 Agilent Technologies

Report No: SYBH(R)002032012EB-2 Huawei Proprietary and Confidential Page 749 of 852
Copyright © Huawei Technologies Co., Ltd.



RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 19;31:42 May 38, 2012 Freq/Channel

5 dBrm Atten 10 dB " W Center Freq

PASS LIMIT1

2.59900006 GHz

StartFreq
250350000 GHz

Stop Freq
1 2.50950000 GHz

-l]i""1"JIi"“1'l'"1ITFL“'u"‘iﬂl'!rﬂ+*f"i"r""llﬁ"| "1nF'l*"'|'."'-""1."Ir"If'l-Jl'|'1"1l1I!.'-'-""‘rﬂ-‘.'a’lillfﬂlh‘.'f".hjl"fj W T ii""ll.L’*'h'J"f*“r1'I}I."il"l"w*"""ﬂ'nrlm"‘l' CF Ste p

160.600668 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BW 1 MHz #UBH 1 MHz

Sweep 1 ms

Copyright 2000-2007 Agilent Technologies
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 19;32:06 May 38, 2012 Freq/Channel

Em #Atten 6 dB ; Center Freq

PASS LIMIT1

8.59000000 GHz

StartFreq
6.50000000 GHz

Stop Freq
10.5600008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢

Copyright 2000-2007 Agilent Technologies
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 19;32:24 May 38, 2012 Freq/Channel

1116 7 GHz
. NP ESWrrEs  Center Freq
dBm #Htten 6 db 58,485 dBm 7 34050008 GHa

PASS LIMIT1

StartFreq
7.34000000 GHz

Stop Freq

) 7.341 680088 GHz
'J"I"n.ﬁbp"..ri-r."l-.r.’ Ir,,-\"""I."'P-4.:"-‘\'-"'|-}‘"'mnr'I,";r-\*'Pi"-.**L"I,"-4."'{l"\r-‘1'p".'.'1"*"1"-'-"“1#“#1'“'*." "'1‘-"'.l-'..'-f"1'?|'I-\'r'l‘ﬂ"l'f.l"—'-‘-}.*'l“'r '|"ﬁllF-'\‘*I‘r’!\hll'\'.-'f‘-‘r-.-'ﬂ'r-}" C F S t e p
1a@.0aaaea kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

ar 7.348 506 B GHz
EH 1 MHz #yBH 1 MH=z

Sweep 1 ms

Copyright 2000-2007 Agilent Technologies
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 19;33:00 May 38, 2012 Freq/Channel

Ret -8 dBm #Atten & dB _ - 5;--. Center Freq

PASS LIMIT1

12.50006006 GHz

StartFreq
160.5600008 GHz

Stop Freq
14.5600008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢

Copyright 2000-2007 Agilent Technologies
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 19;33:19 May 38, 2012 Freq/Channel

3 dBr #fitten 6 dB YoM Center Freq

PASS LIMIT1

13.2570806 GHz

StartFreq
13.2565008 GHz

Stop Freq
L 13.25756008 GHz

'"‘'''b‘L|'‘I"'"'I'‘'''''-‘.r'Jl'I''‘''‘".r''''‘'"l}'''\''"'"'-r!-"""'“'n.""‘I r“ill”'u"rl"‘-'\rf“-.l'l"r “‘-.yh.!"l'l“J"W'q'ua"'.iﬂl'n.-'-"u,-.-. ,ill‘l '.-"L'.l.-._-r-.-.-"-'..1'i_vL'.-"-.n.,_l,g..-..:'-,.'u‘n:‘lll‘lr'.lﬁﬂu'lﬂ e bt C F S t e

160.600668 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BW 1 MHz #UBH 1 MHz

Sweep 1 ms

Copyright 2000-2007 Agilent Technologies
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

Freg/Channel

Center Freq
16.5600000 GHz

StartFreq
14.56000008 GHz

Stop Freq
18.5000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢

Copyright 2000-2007 Agilent Technologies
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 19;34:03 May 38, 2012 Freq/Channel

PASS LIMITL 16.2535006 GHz

StartFreq
16.2530000 GHz

Stop Freq
1 16.2540008 GHz

"".Illhj b,Fr'Fru"'l'\M-.l.-,'f1|ll-'r1.g\1'l'hl"'1.-""-,J.-rf-p'ﬂ"l‘2‘-r..-*."Ju""f.'in"|‘iI-"1.w'u"ﬁ*r'n\-.rf..r“}.\.r#'ulll'-# I'|‘r'"nl-"-.l"-.l-.l'!..r*'r‘.-,u'i.-.-'-._.lfrfr-..ﬂf-,n}".-ll ‘,-HH.-4‘.‘-,,-...&,-,J-'-;'u..-._.llr.l,

CF Step
160.600668 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#JBH 1 MHz Sweep 1 ms

Copyright 2000-2007 Agilent Technologies
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 19:34:41 May 38, 2012 Freq/Channel

Ref -8 dBm #fitten 6 dB YR CenterFreq

PASS LIMIT1

20.5000000 GHz

StartFreq
18.56000008 GHz

Stop Freq
2250000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz #BH 3 MHz

Sweep 1227 ms i

Copyright 2000-2007 Agilent Technologies
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 19;35:00 May 38, 2012 Freq/Channel

3 dBm #Atten 6 dB .I : Center Freq

PASS LIMITL 21.6265006 GHz

StartFreq
21.6260000 GHz

Stop Freq
| 21.6270000 GHz

Ay "'l‘-'1"""r'l‘ﬂ‘-‘1'-L||"'Ih.l'f".-'*r-""'-1.L"l'""'-'-'r.-""‘I-"'1"|']1'-l".'r"'--’1"-P"'-"\I-,.-'|'h'I,L"l.‘ﬂ'-."|.lb"h';J'"1‘|'l.-‘|1"d-4|I"J"r'-'J-‘-'.,'l.q"'.n.n.-'-1'n."}.l+-'|.-“'b'-g'|_|'!.‘-.-'"-.I"‘r,fnl"'p]'«r"dJlf.\_..-ﬁ".ir

CF Step
160.600668 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

@B B GHz
BW 1 MHz #/BH 1 MHz

Sweep 1 ms
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 19;35:26 May 38, 2012 Freq/Channel

Ref -8 dBm sAitten 6 dB IR | Center Freq

PASS LIMIT1

245000000 GHz

StartFreq
225000008 GHz

Stop Freq
2650000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz WUBH 3 MHz
opyright 2000-2007 Agilent Technologies

Sweep 1227 ms i

C
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 19;35:45 May 38, 2012 Freq/Channel

8 dBm #ftten 6 dB o Center Freq

PASS LIMIT1

26.45456000 GHz

StartFreq
26.4540000 GHz

1 Stop Freq

@
_.,a.".alrr.r way MI Ly Ve },';,_.-1,,4_“,. *j.l__;n.‘lﬁlﬂ_‘ﬁh J|"i,i|"r"hT'Fl""-.Lﬂlrh'ﬂ"lll'i" *.hr: 1. J-.',_u""'h" r“"'I"'-""I-H'h"'?-"""‘f"'l"‘!-“ i.‘-’"'._.hi.il"n\"-'\‘f e ‘1_||'|‘|1_, " " f":hl' *r', r 2 B . 4 8 5 E‘] @ E‘] @ G H =

CF Step
160.600668 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BW1MHz #UBH 1 MHz

Sweep 1 ms

Copyright 2000-2007 Agilent Technologies
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 17:14:09 May 29, 2012 Freq/Channel

5 dBrm Atten 10 dB W Center Freq

PASS LIMIT1

79.5000000 kHz

StartFreq
9.06060608 kHz

Stop Freq
150.0606008 kHz

CF Step
14.1600868 kHz
Auto Man

Freq Offset
1 3.66660068 Hz

. "h'.“ N
. Wk H’I : l'.‘lf

i ||ﬂ,1|.u'|_|| Hom bt - i
b Y ""J"L,-‘J '".r! Hﬂ)u'llr-,lh ',v.llmLﬁ,;.u,..rﬂlf.lqllhrru'p.,f.ruu.ll I'ﬂ'I"~'J|a'1'l,fl1'.1"f'r"l’ﬂr- ‘\‘p'||"r"1._|'|."-'-,'r'“'."||'*J'-"l;'rhli,*'li’r‘""."-*-‘u'ﬂp"- Slgnal Track

On Off

BW Hz #\BH 918 Hz
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 17:14:51 May 29, 2012 Freq/Channel

A dBm Atten 18 dB 075 ¢ 5;--. Center Freq

PASS LIMIT1

1587560006 MHz

Start Freq
OC Coupled | [EE=GR s m R

Stop Freq
30.0000008 MHz

CF Step
2. 95500888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

% Agilent 17:15:19 May 29, 2012 Freq/Channel

#Atten & dB .I - Center Freq

SRS T

515000006 MHz

StartFreq
300000000 MHz

Stop Freq
100600008 GHz

CF Step
970080668 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#IHIE” ||-1 |-H_'

Cupyrlght 2000-2007 Agilent Technulugles
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 17:15:43 May 29, 2012 Freq/Channel

Ref @ dBm Atten 18 dB Center Freq

PASS LIMITL

1.650006006 GHz

StartFreq
1.06606008 GHz

Stop Freq
2.30000000 GHz

CF Step
L 130060008 MHz
P Huto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

: #BW 3 MHz Sweep 4,267
Copyright 2000-2007 Agilent Technologies
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 17;16:02 May 29, 2012 Freq/Channel

A dBm Atten 18 dB .' 5619 ¢ 5;--. Center Freq

PASS LIMIT1

2.299092000 GHz

StartFreq
2.29852000 GHz

Stop Freq
2.29952000 GHz

. CF Step

A "-.'"'"|r.a'J'ﬂ'l-'I"-"-.J.L;'|'{Ff""h-.lJ.|"".-.ll-“‘-'I._.-"l'"*r,d'1"l“"l.|‘r+"-1'f|l|‘-.l"|,l""|-"l-|'l"r|ﬂ'l F-l‘n'|_H.'\-'v..-'lu.'rn".ﬁ"l'.."r“""f'-"r."'IIL-a'lp'r."'-"n"'H'.ll'-"""fHJ&\J.".,'.-*1.i.ﬂh*'nﬁ"u#'i.h\""'."ﬂr‘ 1 ['-j 'a ['-j 'a ['-j 'a ['-j 'a k H =
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

Bea GHz
BW 1 MHz #/BH 1 MHz

Sweep 1 ms

Copyright 2000-2007 Agilent Technologies
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RF Test Report of AP6010DN-AGN

FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

=% Agilent 17:16:37 May 29, 2612

#Htten 14 dB

A :

I
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

# Agilent 17:16:54 May 29, 2012 Freq/Channel

Ref 4 dBm sftten 14 dB | sy | Center Freq

rek [ PASS LIMITL

2.36370006 GHz

StartFreq
2.36320000 GHz

Stop Freq
1 2.36420000 GHz

. e
Wbl 'r-.I|,b,'-.,.'n-J~'n’w1-"'-.!"-.lf'"-.1||||,l1"||I'v'I'-J.i""1|r-1"I,'*"a"n'I'!iql‘"'l\,.l}"lljuf‘l'*"f'lf f"Jll'"'""i'-'-'ﬁ'h'ﬂ"l"*l'*"{*l"'l"‘fu"n'l i f'!'f’r"'-'r'ﬁll'"l""-" i"-"IIP'f"lll'""'k'a"."#."""'kr"-'f‘ CF Ste p

160.600668 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

18 8 GHz
BW 1 MHz #/BH 1 MHz

Sweep 1 ms

Copyright 2000-2007 Agilent Technologies
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 17:17:13 May 29, 2012 Freq/Channel

Ref 4 dBn sAtten 14 dB B FYIRE  Center Freg

rek [ 'PASS LIMITL

2.42967500 GHz

StartFreq
2.429175608 GHz

Stop Freq
2.43017508 GHz

CF Step
160.600668 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

575 B GHz

BW 1 MHz #/BH 1 MHz

Sweep 1 ms

Copyright 2000-2007 Agilent Technologies
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 17:17:31 May 29, 2012 Freq/Channel

Ref 4 dBn sAtten 14 dB | i | Center Freg

rek [ PASS LIMITL

2.490256000 GHz

StartFreq
2.43975008 GHz

Stop Freq
2. 49875808 GHz
5 CF Step

- I'il‘r"1'.1.‘1‘nJW.-'I'l'b‘iIII'"""j""|'J'|"+JI’I'r"FrI'1‘JF'.'"'r"‘|'"!h-"|'|"‘-'u'4‘1'-'.*!""""I'J.J.T'-""'|"‘III'IT""-"'-'I'J.Il'"J"“Ii:I"""Ih'.Il"Jrr"lI""I"’HH‘"Il""lI"ilhu-l'ﬂ'm‘ﬂ'r-'“r Ir\"q{""“'h""-ﬁ"‘i". 1 E] ['-j o EI @ EI @ EI @ k H z
4 Autn Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

or 2.498 250 0 GHz
BW 1 MHz #/BH 1 MHz

Sweep 1 ms

Copyright 2000-2007 Agilent Technologies
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

Agilent 17:19:26 May 29, 26812
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 17:19:50 May 29, 2012 Freq/Channel

Ref @ dBr Atten 10 dB EPIERE Center Freq

PASS LIMIT1

450000000 GHz

StartFreq
250000008 GHz

Stop Freq
6.50000000 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢

Copyright 2000-2007 Agilent Technologies
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 17:20:09 May 29, 2012 Freq/Channel
Mkrl 2.559
0dBn__ Awen18dB  -43.663 dbm INAUNISRNT

PASS LIMIT1

2.56000006 GHz

StartFreq
2.55950008 GHz

Stop Freq
256050000 GHz

1

2

e R R b Bl e sty o "-'r".‘L""'""\‘l'""""H"_"'-l'“‘*‘1'-h‘-'"."-'I'*'1"ﬂ‘-"L‘-'hJ'“"-|"'*‘-"'|‘ﬂ"'n.h\'-‘""l‘u‘f‘l.f-.,-.ll_ﬂ-d*'i‘l.h‘.’ C F S t e

160.600668 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BW 1 MHz #UBH 1 MHz

Sweep 1 ms

Copyright 2000-2007 Agilent Technologies
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 17:28:31 May 29, 2012 Freq/Channel

Em #Htten 6 dB .I Center Freq

PASS LIMIT1

8.59000000 GHz

StartFreq
6.50000000 GHz

Stop Freq
10.5600008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢

Copyright 2000-2007 Agilent Technologies
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 17:28:49 May 29, 2012 Freq/Channel

3 dBr #fitten 6 dB RERNSPeIURE  Center Freq

PASS LIMIT1

7.33600000 GHz

StartFreq
7.33550000 GHz

Stop Freq

] 7.33650000 GHz
-#‘-1:—*-‘;.-:.—" Liaftgrms bt '-?l‘#-.r'“u'-.-1-.‘1"-1'F-"-'-1.'r‘-*'v'-'.-'l"rJ'-.'-.-1'i'!.-.rﬂ.*-..-'f"'.'.,H'r\r.'rH.-i.-'.rin'n-'-'r-.-.-.-.-.-'l+*h'"-"r--..~.1-.,-.-,..-.a"-'r--4.'*‘-'-.ha\'+1",1a-ﬂl-,fd.ha,-k.lr C F S t ] p
100.080808 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

er f Bea GHz
BW 1 MHz #/BH 1 MHz

Sweep 1 ms
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 17:21:25 May 29, 2012 Freq/Channel

Ref -8 dBm #Atten 6 dB C o | CenterFreg

PASS LIMIT1

12.50006006 GHz

StartFreq
160.5600008 GHz

Stop Freq
14.5600008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢

Copyright 2000-2007 Agilent Technologies
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

# Agilent 17:21:42 May 29, 2012 Freq/Channel
Mkrl 14.453 A GHz
SdBn__ sAwen6dB  -49.209 dbm [[SANARENS

PASS LIMIT1

14.4535606 GHz

StartFreq
14.4536008 GHz

Stop Freq
1 14.4546008 GHz

'1'l-"-JI‘.f|nJ'|.'a."'-'|.-|"h}-.-'-...lr"'-"1"Il|r.l'|.-"I-'"'.-.l'l""l‘-"h-.-’1..,-l"-I-.i.""|-‘|"|.'\ni"I'!-"4'I-J‘uIl'r.l‘-J"'n-.-.1,.|‘}'-'llII'-.J'r'lr."-\'l-4""r'"|.J"l'"I-ﬂ-'L--v'f*‘n’-'."I'-'-u"'I"\'u'i1'1-.-"--.‘..'-**u"'-rq-'p""ul.r&"Mf".a.y'i'I.u C F S t e

160.600668 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#JBH 1 MHz Sweep 1 ms

Copyright 2000-2007 Agilent Technologies
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public
Freg/Channel

Center Freq
16.5600000 GHz

StartFreq
14.56000008 GHz

Stop Freq
18.5000008 GHz

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢

Copyright 2000-2007 Agilent Technologies
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 17:22:25 May 29, 2012 Freq/Channel

PASS LIMIT1

17.8430006 GHz

StartFreq
17.86425008 GHz

Stop Freq
1 178435808 GHz

[T PEPY, T FECRE PR ST LY I,v.'.,.'n,1J\."-.—-ﬂ'i'l-'..l’wrw"th.n..-'f ot g W e At e bt A C F S te p
100.000808 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#JBH 1 MHz Sweep 1 ms

Copyright 2000-2007 Agilent Technologies
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 17:23:03 May 29, 2012 Freq/Channel

Ret -8 dBm #Atten & dB _ - 5;--. Center Freq

PASS LIMIT1

20.5000000 GHz

StartFreq
18.56000008 GHz

Stop Freq
2250000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz #BH 3 MHz

Sweep 1227 ms i
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 17:23:22 May 29, 2012 Freq/Channel

8 dBm #ftten 6 dB .I ! - : 5;--.. CEﬂter Freq

PASS LIMIT1

21.6325008 GHz

StartFreq
21.6320000 GHz

Stop Freq
21.6330000 GHz

1

7

1*1"-‘*r'p“-|‘f'|'f"I#\l1|,"'*'.,I"-.'r."If""N.|'r.11r"|'i."|I‘|.|r"l'.IﬁII*rIauHf'.lIj‘rI*.‘NIf..".'fI-I.'f'l‘"|"1I',L\_|'|i'H‘w‘,l“hrw’f"F'iH.r_.!ll* bl|".!.q‘H.'-.,lh,l|.L'..lI}\-ﬁ,r.I||M'.,l,,i,'-.!,-'i'ﬁr1'h. ¥

CF Step
160.600668 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BW 1 MHz #UBH 1 MHz

Sweep 1 ms
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 17:23:48 May 29, 2012 Freq/Channel

Ref -8 dBm #Atten 6 dB R CenterFreq

PASS LIMIT1

245000000 GHz

StartFreq
225000008 GHz

Stop Freq
2650000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz WUBH 3 MHz
opyright 2000-2007 Agilent Technologies

Sweep 1227 ms i

C
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 17:24:07 May 29, 2012 Freq/Channel

SdBn  sfmen6dd 42372 din RCURRGE

PASS LIMIT1

26.49106006 GHz

StartFreq
26.4905008 GHz

1 Stop Freq

'll.-*iﬁ,.,lr}-.,.,‘r.-;,r.',,q_i|||---.l'l‘\;.rJ"L;hrp,N.,-'-*H'lﬂ!Ir-,r.'|_q,-r-'|;-.-a_.-.;.I.h,.‘1'-,',t-,l,q_p,.,..,.w,rliﬁ‘hﬂ'11'ﬂ J-"..l“P'"'l'“I'-'"|rP"-"I""lll.'\l‘*'ﬁwﬁll'k\'-"l ],i'1|i,.ﬁ'a.I.ﬁr.dr.ﬂ'n-hu‘ﬁlﬁl#h‘lp 2 B o 4 9 1 5 @ E‘] @ G H =

CF Step
160.600668 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BW 1 MHz #UBH 1 MHz

Sweep 1 ms

Copyright 2000-2007 Agilent Technologies
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 19:42:33 May 38, 2012 Freq/Channel

A dBm Atten 18 dB I: 5;--. Center Freq

PASS LIMIT1

79.5000000 kHz

StartFreq
9.06060608 kHz

Stop Freq
150.0606008 kHz

CF Step
14.1600868 kHz
Auto Man

Freq Offset
3.66660068 Hz

1
. .'i‘ ,"rn' ||‘ | I
3 * y ooty h"]l""\"fl"ﬁll'-" W P Signal Track
il On 0ff

BW Hz #\BH 918 Hz
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 19:43:15 May 38, 2012 Freq/Channel

A dBm Atten 18 dB Center Freq

PASS LIMIT1

1587560006 MHz

Start Freq
OC Coupled | [EE=GR s m R

Stop Freq
30.0000008 MHz

CF Step
2. 95500888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 19:43:43 May 38, 2012 Freq/Channel

#Htten 6 dB .I c Center Freq

SRS T

515000006 MHz

StartFreq
300000000 MHz

Stop Freq
100600008 GHz

CF Step
970080668 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#IHIE” ||-1 |-H_'

Cupyrlght 2000-2007 Agilent Technulugles
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 19:44:07 May 38, 2012 Freq/Channel

Ref 8 dBm Atten 18 dB FITEREY | Center Freq

PASS LIMITL

1.650006006 GHz

StartFreq
1.06606008 GHz

Stop Freq
2.30000000 GHz

CF Step
130.680888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

: #BW 3 MHz Sweep 4,267
Copyright 2000-2007 Agilent Technologies
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 19:44:25 May 38, 2012 Freq/Channel

A dBm Atten 18 dB .. 45 Center Freq

PASS LIMIT1

2.28001006 GHz

StartFreq
2.27951008 GHz

Stop Freq
2.288518608 GHz
1
CF Step

'II-i#,.1I.-.-L_..i'l"-,...‘r|_.-.l'1,-‘.J"I-1]'f-'-*r,r“?'-'f'|.Il.'r|"‘Il"-“"r'rhit"-11"’.fr‘."||"-\-Jf4'lII"'J"|'1'*|".'r"-’i".'t""“1]|"*"h"l'ﬂ g bt ety ot P 1 AR ARAEAR kH=
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

@16 aa6 GHz
EW 1 MHz #UEH 1 MHz

Sweep 1 ms

Copyright 2000-2007 Agilent Technologies

Report No: SYBH(R)002032012EB-2 Huawei Proprietary and Confidential Page 788 of 852
Copyright © Huawei Technologies Co., Ltd.



RF Test Report of AP6010DN-AGN

FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

A :

I
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 19:45:17 May 38, 2012 Freq/Channel

Ref 4 dBm sAtten 14 dB | JeR:l  Center Freqg

rek [ PASS LIMITL

2.38647500 GHz

StartFreq
2.38597500 GHz

Stop Freq
2.38697500 GHz

1
o '“*'?'*"*'"|""**'*'Jl"J”h".f'n‘*”""*'"'.'*"'*""1"ﬂ'I"rJ‘*'r**""'|*”“"*"'-.u'f**'ﬂ~"‘-a'r"~*1'*1-"*1‘1’""*1-«:-.1'.*|U4'I,*'r"!"fa'”'|1*‘l‘f'h"m'I'I'rﬁr.f\1'r.-'pnlq'm“|_.a‘h'*'*ﬂ“}"'”' 1@@_@@%5@31@2
& Auto Man
Freq Offset
B.A0000008 Hz

Signal Track
On Off

475 @ GHz

BW 1 MHz #/BH 1 MHz

Sweep 1 ms

Copyright 2000-2007 Agilent Technologies
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 19:45:36 May 38, 2012 Freq/Channel
Mkrl 2.458 1¢
FE:n::j:.f 4 dBm #0tten 14 B 1B Center Freq

rek [ 'PASS LIMITL

2.45817508 GHz

StartFreq
245767500 GHz

Stop Freq
245867500 GHz

CF Step
160.600668 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

or 2.458 175 0 GHz
BH 1 MHz #UVBW 1 MHz

Sweep 1 ms

Copyright 2000-2007 Agilent Technologies
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

% Agilent 19:45:55 May 38, 2012 Freq/Channel

Ref 4 dBn sAtten 14 dB RISy Center Freg

rek [ PASS LIMITL

2.48520000 GHz

StartFreq
243470000 GHz

Stop Freq
2. 485708018 GHz
1
CF Step

i by '-1'Iu‘-'-"-.'l-"'~\’J"r~._..,,n1-I--.'"I-|"I}M‘#.-*"-"u'l'q"#ﬂll-'-f I4"'rkI‘ﬁ4,.rJ"'-'I'*-'u,l'iI\'4'r‘-n_.h,l.r'-.f;-'{1.»J,*-1J.-'-'».'i,I\-.|'"rIf.-'i-&*i"-fllw"-«lré{j{q ., I,.H!J,-Jn"upl,; = AR ARARAR kH=z
' Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BW 1 MHz #UBH 1 MHz

Sweep 1 ms

Copyright 2000-2007 Agilent Technologies
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

Agilent 18:47:24 May 38, 26812

1R 1
'f'W‘“‘f*""'"I-"'f"Wﬂ‘v-"*"vJw.uW'-ﬂ‘-*f-ﬁmmm%h%wﬁmﬁﬂwmmﬁw-ww'm\rﬁu

#BH 18 kHz
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 19:47:51 May 38, 2012 Freq/Channel
20 5 GHz
Ref @ dBm Atten 18 dB Ry | Center Freq

PASS LIMIT1

450000000 GHz

StartFreq
250000008 GHz

Stop Freq
6.50000000 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢

Copyright 2000-2007 Agilent Technologies
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 19:43:09 May 38, 2012 Freq/Channel

5 dBm Atten 10 dB " 15.142 B [RSAANAA

PASS LIMIT1

2.52050006 GHz

StartFreq
252000000 GHz

Stop Freq
2.521000008 GHz
1

J'"'t-t*-1‘-'|'1"~"H"-'-.'I‘l‘ir.-h--'-"",r-q"rh-""'\'r'l"-'|'f.-l’"ﬂ"-...r-'}J\l..lu-'\H-i-.ﬂ'r-h}q.;,ql .i'IfL\"I.l."r.~,-41,'n...a._.i.;*IIL#-.-\F.*-."IQ;,‘;.HHF .J'Hlll'l"'l‘u"l"'l.'- ,‘u".-"Ji1-"nr*,"'.-hu.-'r.-.Jq.l.-'.l'H,‘-,-

CF Step
160.600668 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

er 2.520 500 6 GHz
BH 1 MHz #UEBH 1 MHz

Sweep 1 ms

Copyright 2000-2007 Agilent Technologies
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 19:48:31 May 38, 2012 Freq/Channel

B #Atten 6 dB Ren]  Center Freg

PASS LIMIT1

8.59000000 GHz

StartFreq
6.50000000 GHz

Stop Freq
10.5600008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢

Copyright 2000-2007 Agilent Technologies
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 19:48:49 May 38, 2012 Freq/Channel

8 dBm #ftten 6 dB .l 5 : Center Freq

PASS LIMIT1

7.25700006 GHz

StartFreq
7.25650008 GHz

Stop Freq
725758008 GHz
1
"d|rn-‘;-‘-u.i-,-"‘..i,-.,q'r-‘;_|-|\hfﬁ*'-"M"'.-,~.l,a-n.-'“f--'1'--.'-.l"~"fl.,|'k-'I'I'fr'h-J'|-'f-.**J‘...-'-"J1P"-.l-"'-1.Hl-"|"".;,-'1"1.'|'-.ﬂﬁ'i-'n-"-'-'rl'l-"{t'l'u'l'l‘f""'L'-.a'JI'l.h'l*.J-"I'H'l"r1-I"1"""'l"’l,"'lﬂ"-‘\-"'\.ll"""""'-,r' C F S t e p
1a@.0aaaea kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BW1MHz #UBH 1 MHz

Sweep 1 ms

Copyright 2000-2007 Agilent Technologies
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 19:49:25 May 38, 2012 Freq/Channel

Ret -& dBm #ftten 6 dB .I 5 Center Freq

PASS LIMIT1

12.50006006 GHz

StartFreq
160.5600008 GHz

Stop Freq
14.5600008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢

Copyright 2000-2007 Agilent Technologies
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 19:49:44 May 38, 2012 Freq/Channel
Mkrl 14.356
SdBm__ sAwen6dB  -49.258 dbm [[NSUNCURENE

PASS LIMIT1

14.3560006 GHz

StartFreq
14.3555808 GHz

Stop Freq
1 1435658018 GHz
Aa e, ¥l e P, Jreevineny J"h-‘n‘+.%1"'..-'-.-‘r-.n'-."~..--4-'l.'n"-'Lq~.1‘-.-..ﬂ"-.H*-1'#-'H-a-..rra'-'ﬂ-\\"w*‘jt-‘i W LIRS TR C F S t e

160.600668 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#JBH 1 MHz Sweep 1 ms

Copyright 2000-2007 Agilent Technologies
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

Freg/Channel

Center Freq
16.5600000 GHz

StartFreq
14.56000008 GHz

Stop Freq
18.5000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢

Copyright 2000-2007 Agilent Technologies
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 19:58:27 May 38, 2012 Freq/Channel

S dBm #ftten 6 dB M CenterFreq

PASS LIMITL 18.4670006 GHz

StartFreq
18.4665008 GHz

Stop Freq
1 18.4675008 GHz

i'.,i.v,'ﬂr“-,-h._.wla": }"‘.."'-,iin-._._.1-J.-.,l,.|||’ph.1.h||'l{}-'1_.,-,'|..I||'.In..‘.l.q'i._.'-,M,...l"u.+.-.fw~I.p.-.-.I.J-.Il.-._n-.ﬁ.Ha;.1___r--.-.fh_‘_.'|,.g,-.-;...-.a..Jr,‘.'-'p.._.,nﬂ'.-'|_||l'.. Hll.l-.'-.b"fﬂ.-.'u _..1"'-1'4",,-4,!}'

CF Step
160.600668 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BW 1 MHz #/BH 1 MHz

Sweep 1 ms

Copyright 2000-2007 Agilent Technologies
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 18;51:05 May 38, 2012 Freq/Channel

Ref -8 dBm #ftten 6 dB YW Center Freq

PASS LIMIT1

20.5000000 GHz

StartFreq
18.56000008 GHz

Stop Freq
2250000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz #BH 3 MHz

Sweep 1227 ms i
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 18:51:23 May 38, 2012 Freq/Channel

SdBn  fwen6dB 47090 din [ESCUCHRRE

PASS LIMITL 21.9720000 GHz

StartFreq
21.97156008 GHz

Stop Freq
1 21.9725000 GHz

,""ru'r11'I-"..'rr"-'fl"i,-'"'-.-.1'p‘~'r"ir-"-t‘n'i'!w'|.r—*-.-"I.L?rﬂ"'p‘i"-r"h-r-..l‘u"*"'tl’ R e T T S R N U

CF Step
160.600668 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BW 1 MHz #/BH 1 MHz

Sweep 1 ms

Copyright 2000-2007 Agilent Technologies
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 18:51:50 May 38, 2012 Freq/Channel

Ret -& dBm #ftten 6 dB . 1937 - 5:". Center Freq

PASS LIMIT1

245000000 GHz

StartFreq
225000008 GHz

Stop Freq
2650000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz WUBH 3 MHz
opyright 2000-2007 Agilent Technologies

Sweep 1227 ms i

C

Report No: SYBH(R)002032012EB-2 Huawei Proprietary and Confidential Page 805 of 852
Copyright © Huawei Technologies Co., Ltd.



RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 19:52:08 May 38, 2012 Freq/Channel

sdBn _ efwen 6B -41.920 cbn [NSURCIRRGE

PASS LIMIT1

264925000 GHz

StartFreq
26.4920000 GHz

1 Stop Freq

.b-'L-.,.r-"r'-.—-,n'-w‘r-...u-,'-r-a-1-.l-,r-'-'u‘-,'n“-r-r.'|*.I't1'l1.-'l.4"-"p«-"i.-‘*-.ﬂ.,.a.\’-.-u,-*-vi'-,{'. bl etk gt 26.49386868 GHz

CF Step
160.600668 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BW 1 MHz #/BH 1 MHz

Sweep 1 ms

Copyright 2000-2007 Agilent Technologies
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 17:25:37 May 29, 2012 Freq/Channel

3 dBm Atten 16 dB W Center Freq

PASS LIMIT1

79.5000000 kHz

StartFreq
9.06060608 kHz

Stop Freq
150.0606008 kHz

CF Step
14.1600868 kHz
Auto Man

Freq Offset
1 3.66660068 Hz

"
: [Py I \
. J'r ||l-"'. i vy [y L . - ’ .
P\f T ‘ Hf' ) |'|||1r'|,-...| “.-J'r-qf Ilr.ﬂ,ﬂl- nMJ"lII ﬂfuJ‘H HI |y |r"ﬂ"r""ﬂ "11'I'-.,fh'i\".hlhf'h'lhh'| Ildnjlll"-{jl" J.' ""1']1'|.ﬂ| ﬁh J r f‘lll't"klhlr' IIIHIHJ ﬂ'll'ﬁ I].' J.. S | g na I T rac k

On Off

BW Hz #\BH 918 Hz
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 17:26:19 May 29, 2012 Freq/Channel

A ofBm Atten 18 dE 5113 P Center Freq

PASS LIMIT1

1587560006 MHz

Start Freq
OC Coupled | [EE=GR s m R

Stop Freq
30.0000008 MHz

CF Step
2. 95500888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 17:26:47 May 29, 2012 Freq/Channel

#Htten 6 dB " N Center Freq

SRS T

515000006 MHz

StartFreq
300000000 MHz

Stop Freq
100600008 GHz

CF Step
970080668 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#IHIE” ||-1 |-H_'

Cupyrlght 2000-2007 Agilent Technulugles
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 17:27:11 May 29, 2012 Freq/Channel

Ref @ dBm Atten 18 dB _ Center Freq

PASS LIMITL

1.650006006 GHz

StartFreq
1.06606008 GHz

Stop Freq
2.30000000 GHz

CF Step
130.600000 MHz
Auto Man
Freq Offset
3.66660068 Hz

Signal Track
On Off

: #BW 3 MHz Sweep 4,267
Copyright 2000-2007 Agilent Technologies
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 17:27:380 May 29, 2012 Freq/Channel

5 dBrm Atten 10 dB " SIS Center Freq

PASS LIMIT1

2.30000000 GHz

StartFreq
2.29950008 GHz

Stop Freq
2.30050000 GHz
1

CF Step

, |
AP A, el ‘r-ﬁ"‘.”ﬂ'r r\-}ﬁ'n-wh.-l'l.u-in{-‘- s g g sl P et A bttt oL el
. Al e e 1 W d T * 186 FRARAEA kHz

Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BW 1 MHz #UBH 1 MHz

Sweep 1 ms

Copyright 2000-2007 Agilent Technologies
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RF Test Report of AP6010DN-AGN

FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

% Agilent 17:28:04 May 29, 2612

#Htten 14 dB

A :

I
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

# Agilent 17:28:21 May 29, 2012 Freq/Channel

Ref 4 dBm #Atten 14 dB | il Center Freg

rek [ PASS LIMITL

2.37790006 GHz

StartFreq
2.37740000 GHz

Stop Freq
1 2.37840008 GHz

Mll"r N MI wﬁ‘-’-.fh‘ *dl"klﬂ"‘»-"..-"f' oty 'IKI *Lh, N Yy J-1||||'|, " Jl.1"|r"|l""“'-'-i|||l'“llﬂ'-.-m Nﬂ"‘ l|"._|f| fn Wh.,... " 1|"|I . Il.iu"li'.-ﬁlp l-r-lllﬁu_u'u'n.‘-f '|1I'u'l,h;r'|‘|.1i'|l. e '|||'|,I| M CF Ste p
1a@.0aaaea kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BW 1 MHz #UBH 1 MHz

Sweep 1 ms

Copyright 2000-2007 Agilent Technologies
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 17:28:48 May 29, 2012 Freq/Channel
Mkrl 2.455 356 7 GHz
FE:n::j:.f 4 dBm #0tten 14 B 1B Center Freq

rek [ 'PASS LIMITL

2.45525000 GHz

StartFreq
245475008 GHz

Stop Freq
245575008 GHz

CF Step
160.600668 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

Center 2.455 250 @ GHz

EH 1 MHz #JEH 1 MH=z Sweep 1 oms

Copyright 2000-2007 Agilent Technologies
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 17:28:59 May 29, 2012 Freq/Channel

Ref 4 dBm sftten 14 dB ' sy | Center Freq

rek [ PASS LIMITL

2.48547508 GHz

StartFreq
243497500 GHz

Stop Freq
2.48597500 GHz

CF Step

U it VT T v 'r-.«"nﬁ-a'qJ'-*-‘-'Fl‘f‘tr'r'-rh'r#a'l-'ﬂl.r "J'1'""ll*|l|hJI'IU‘"“l"I*1'|'J‘l"'-r'h,qq.-*"llm‘q..-'ll"fTI.'iI#I 1‘-%;.;'#&.-"-"-.1'** 100 ARARAA kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

er 2.485 475 @ GHz
BW 1 MHz #BH 1 MHz

Sweep 1 ms

Copyright 2000-2007 Agilent Technologies
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

Agilent 17:38:19 May 29, 26812

1R 1
H-IAM-I'I“v"“'M-Hf"i""-""MM‘MMW\'hm*HMWMWM'WMM\M%

#BH 18 kHz
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 17:38:44 May 29, 2012 Freq/Channel

Ref & dBm Atten 16 dB RSOV Center Freq

PASS LIMIT1

450000000 GHz

StartFreq
250000008 GHz

Stop Freq
6.50000000 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢

Copyright 2000-2007 Agilent Technologies
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 17:31:02 May 29, 2012 Freq/Channel

A dBm Atten 18 dB .l ii". Center Freq

PASS LIMIT1

2.56000006 GHz

StartFreq
2.55950008 GHz

Stop Freq
) 256050000 GHz
'u'l."".'-"'i'lul'l“}-" u'l-"r'}"h-“'ﬂ.h"f "1-'r'r'~.1""""r'H"|'I""'\“""""""*"'-"l'"""""l""“"'l‘-"'n-'r'L""l-'-'""1‘r“'.""'-'H"'i"*‘r“i""""'-‘i‘|.'""""'.‘"JF"""—-"\-fh..‘-.-"-J"I"-'r-\-..-'n,l"'r-""n-.-q,ﬂ#"'-".'.i.l'u ;"l, C F S t e

160.600668 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BW 1 MHz #UBH 1 MHz

Sweep 1 ms

Copyright 2000-2007 Agilent Technologies
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 17:31:25 May 29, 2012 Freq/Channel

B #Atten 6 dB YRER Centerfreq

PASS LIMIT1

8.59000000 GHz

StartFreq
6.50000000 GHz

Stop Freq
10.5600008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 17:31:42 May 29, 2012 Freq/Channel
G347 871 7 GHz

5 AR Otrran B AR _C1 BEE dBr Center Freq

dBEm #Atten & dB 51.B55 oBm 2 34300008 Gl

PASS LIMIT1

StartFreq
7.34750000 GHz

Stop Freq

) 7.34550808 GHz
"r.lu..,.nlj'i...a ool Ak ‘_.,.|.*'l.|'|III'I'”,~‘“TIIHH.|_“L'?F|“~I-. ,_.....J.+.r-T,r.JIq_.-.»*"||IlhH._f|,lb*-..I._.,.T-"'--..1.|1.ﬁ".l-.l.l.Jh"lH'u,f'*1.1_.'|'p.-1"I-"‘fJ‘h;"rﬁ""-'l"‘l‘|'-i.-’-'.‘ﬂ-.ﬂ-'*""*‘l.l"‘h."-" C F S t e p
1a@.0aaaea kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BW 1 MHz #UBH 1 MHz

Sweep 1 ms

Copyright 2000-2007 Agilent Technologies
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 17:32:18 May 29, 2012 Freq/Channel

Ret -& dBm #ftten 6 dB .I 5 Center Freq

PASS LIMIT1

12.50006006 GHz

StartFreq
160.5600008 GHz

Stop Freq
14.5600008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 17:32:37 May 29, 2012 Freq/Channel
Mkrl 14.317
SdBn__ sAwen6dB  -49.357 dbm [[NSANARENE

PASS LIMIT1

14.3180006 GHz

StartFreq
14.3175008 GHz

Stop Freq
1 14.31850008 GHz

1L"f'\h‘-1"-"1‘-.-"'-r"-\'-"J!..f"s.-4—1'F.-'Jh1'"+'f~'r~’t-‘l-.l"l*'"-"."#"'-"?"\’L.r's.v#1'&n.a.«'1-*‘.-'“u‘fn’v.'---'-t-*\."'1.!'l.'l"J#""'-‘-'--1'|.-l"*mhn’“\.i*..-i-.uhv‘a"n** bt g CF Ste

160.600668 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public
Freg/Channel

Center Freq
16.5600000 GHz

StartFreq
14.56000008 GHz

Stop Freq
18.5000008 GHz

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 17:33:21 May 29, 2012 Freq/Channel

sdBn _ efwen 6B -49.129 dbn [SICIREGE

PASS LIMITL 16.7300006 GHz

StartFreq
167295008 GHz

Stop Freq
i 16.7305008 GHz

_,f"-j.1""'I'I..-'i||'-'.-.4I.'h'Pf'|.i.~|lr-'.+|,1"I-.r.-'-'rn'1'u..r-.H‘.l‘r-'||"'ﬁ—.1Hr-"|'\.h..-1'|,w‘"\."-.l'-..l:l|'J|'*'.-J‘n.'|lJ.-\..-.l‘*-"-b"J.Ll-,L-"'Hpllh'|.r‘"ﬁ"-njﬂll,lh'{"d.{ﬂ.iﬂ.p Lttt b b P4

CF Step
160.600668 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#JBH 1 MHz Sweep 1 ms

Copyright 2000-2007 Agilent Technologies

Report No: SYBH(R)002032012EB-2 Huawei Proprietary and Confidential Page 825 of 852
Copyright © Huawei Technologies Co., Ltd.



RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 17:34:08 May 29, 2012 Freq/Channel

Ret -8 dBm #Atten & dB _ - 5;--. Center Freq

PASS LIMIT1

20.5000000 GHz

StartFreq
18.56000008 GHz

Stop Freq
2250000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz #BH 3 MHz

Sweep 1227 ms i
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 17:34:18 May 29, 2012 Freq/Channel

& dBm #Htten 6 dB ﬁ 46,16 :}“f Center Freq

PASS LIMITL 21.9375008 GHz

StartFreq
21.9370000 GHz

Stop Freq
; 21.9330000 GHz

'-l'llll"'-.ﬁ.f I-.Ar'|l|-'-ﬂ-'"'.|"1-1.-"'..-"l.h"'|\H-k'-'l'*1-"'u','u"-""l-f'r'u,.-l‘}'!f 'n-'"'.'.I-b'r".'J'i-1I'-"'#J'1"Jpr."-j,_.-."'Jrh"-"u'ji‘n"l.h,-."4-.~‘-h,i.n.""‘i'l.-"H,.-.rw'rl-...f\'lﬂ.ﬂ,ﬁh’\'i‘\'r'l"{' Ir'.,-'fuld't.;'h

CF Step
160.600668 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BW1MHz #UBH 1 MHz

Sweep 1 ms

Copyright 2000-2007 Agilent Technologies
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 17:34:45 May 29, 2012 Freq/Channel

Ret -& dBm #ftten 6 dB . ) 45 - 5:". Center Freq

PASS LIMIT1

245000000 GHz

StartFreq
225000008 GHz

Stop Freq
2650000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz WUBH 3 MHz
opyright 2000-2007 Agilent Technologies

Sweep 1227 ms i

C
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

w5 Agilent 17:35:03 May 29, 2012 Freq/Channel

8 dBm #ftten 6 dB : 5;--.. CEﬂter Freq

PASS LIMIT1

26.4950000 GHz

StartFreq
26.4945008 GHz

1 Stop Freq

-1';,_an-'-1.-.1l{;-.l,,-Il_-f-,,I.a.,f._.11,r.\,u.l,.,||'F‘u it g 'HH'HI‘hr._ﬂ._ R e, *_f-,p\.,;.,1,,_.,_,_In-.,u._.-,.-r..-..l,,r,,.M"'.r.,r+3-",,,n-,-'|;..__,,flur-.-,_"_.,-'r,{.-,,,r- 26.4955088 GHz

CF Step
160.600668 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BW 1 MHz #UBH 1 MHz

Sweep 1 ms
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

Appendix E.2: Unwanted Emissions
Into Restricted Frequency Bands
(Radiated)
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RF Test Report of AP6010DN-AGN

FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN

Security Level: Public

1 Result Table

NOTE 1: The whole testing range is from “30 MHz to 26.5 GHz (10th harmonics)” is divided into 4 parts

according to the test site settings, which are:

- Part 1: Test range of “30 MHz to 1 GHZ”,

- Part 2: Test range of “1 GHz to 3 GHZ”,

- Part 3: Test range of “3 GHz to 18 GHZz".

- Part 4: Test range of “18 GHz to 26.5 GHZz".

NOTE 2: For measurements on smart antenna systems (devices with multiple transmit chains), the test is
performed at all chains to get a final result. The result is the directly measured sum of each
chain.

NOTE 3: In this Appendix, may only the test results and plots under the worst case are reported. The “<
Limit*“ in results table denotes “Not found obvious spikes, or see marked spikes on plots or listed
emissions in result tables”.

EUT Test Range EUT Conf. Maximum Verdict

Placement Emissions

Flatwise 30 MHz to 1 GHz Worst Case (11B/1_B@2) < Limit Pass

1 GHz to 3 GHz 11B/1_B@2 < Limit Pass
11B/1_ T@2 < Limit Pass
11G/6_B@2 < Limit Pass
11G/6_T@2 < Limit Pass
11N20/0_B@2 < Limit Pass
11N20/0_T@2 < Limit Pass
11N20m/8_B@1+2 < Limit Pass
1IN20mM/8_T@1+2 < Limit Pass

3 GHz to 18 GHz Worst Case (11B/1_B@2) < Limit Pass

18 GHz to 26.5 GHz Worst Case (11B/1_B@2) < Limit Pass
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Huawei Proprietary and Confidential
Copyright © Huawei Technologies Co., Ltd.

Page 831 of 852




RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN

Security Level: Public

2 Result Plot
2.1 EUT Placement: Flatwise

2.1.1 Testrange of “30 MHz to 1 GHz”

2.1.1.1 Worst Case (11B/1_B@?2)

8 O

Level [ dBE /7 m ]

30 A e T MNWM%VJ WMW
S O™ S O™ 7 O™ lOg:ﬂequencyzO[OHl\/;] S OO ™M S OO ™M 7 OO ™M T
MEASUREMENT RESULT: "R12041101_fin"
4/11/2012 4:31PM
Frequency Level Transd Limit Margin Det. Height Azimuth Polarization
MHz  dBuV/m dB dBuVv/m dB cm deg
40.020000 35.10 -8.7 40.0 49 QP 188.0 358.00 VERTICAL
62.520000 21.70 -16.2 40.0 18.3 QP 196.0 170.00 VERTICAL
164.940000 32.90 -9.8 43.5 10.6 QP 171.0 0.00 HORIZONTAL
250.020000 41.70 -6.9 46.0 43 QP 100.0 289.00 HORIZONTAL
375.000000 43.70 -3.3 46.0 23 QP 100.0 137.00 HORIZONTAL
874.980000 37.70 3.6 46.0 8.3 QP 100.0 13.00 HORIZONTAL
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN

Security Level: Public

2.1.2 Testrange of “1 GHz to 3 GHz”

2121 11B/1_B@2

Level [ dBE /7 m ]

9 O

b3

=

e

=2 G
Fr equency

[ H=1]

10)

rrig

gzmm

Vot age
Vot age

AN
AN

rr
33

MEASUREMENT RESULT: "FCC12040922_fin"

4/9/2012 10:21PM
Level Transd

Frequency

MHz

2310.080000
2390.080000
2410.240000
2483.680000
2500.000000
2811.600000

dBpv/m

49.00
50.20
87.30
51.00
50.50
53.70

2122 11B/1_T@2

Limit Margin Det.

dB dBpV/m dB
0.1 74.0 25.0 PK
0.5 74.0 23.8 PK
0.6 740 -13.3 PK
0.9 74.0 23.0 PK
1.0 74.0 235 PK
3.2 74.0 20.3 PK

Height Azimuth Polarization

100.0
100.0
100.0
200.0
100.0
100.0

cm

180.00

180.00
90.00

0.00
0.00

0.00

deg

HORIZONTAL
HORIZONTAL
HORIZONTAL
HORIZONTAL
VERTICAL
VERTICAL
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN

Security Level: Public

Level [ dBE /7 m ]

9 O
>
8 O
7 O
S O
50
><
o S T N, I
3 O
(=] T . 5 =2 G = 5 G =
Fr equency [ H= ]
>< M EsS FCC12040923_ f n
M EsS FCC1204a0923_ pr e
L1 ™M FCcCci15cC_1G -3G _ PK Vot age AV Lim t
L1 ™M FCccisc  1G - 3G AN Vot age AN L im T

MEASUREMENT RESULT: "FCC12040923_fin"

4/9/2012 10:34PM

Frequency Level Transd Limit Margin Det. Height Azimuth Polarization
MHz  dBuV/m dB dBuv/m dB cm deg
2310.080000 47.60 0.1 74.0 26.4 PK 100.0 0.00 VERTICAL
2389.920000 50.00 0.5 74.0 240 PK 100.0 180.00 HORIZONTAL
2460.320000 85.20 0.8 74.0 -11.2 PK 100.0 0.00 HORIZONTAL
2483.360000 51.00 0.9 74.0 23.0 PK 200.0 270.00 VERTICAL
2500.000000 51.40 1.0 74.0 226 PK 100.0 270.00 VERTICAL
2799.200000 53.40 3.2 74.0 20.6 PK 100.0 270.00 VERTICAL
2.1.2.3 11G/6_ B@2
Level [ dBfEE /7 m ]
i=Ne]
I __....L-*-———'””""“'L/_—d
=0 L= T . 5 G = G = 5 G =
Fr equency [ H= ]
> M EsS FCCi12040926__ f n
T MmT Fcci1sa 13738 Tew Vot age AV Lim t
L1 M FCci1scCc_ __1G - 3G AN Vot age AN L im t
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN

Security Level: Public

MEASUREMENT RESULT: "FCC12040926_fin"

4/9/2012 11:18PM

Frequency Level Transd Limit Margin Det. Height Azimuth Polarization
MHz  dBpV/m dB dBuVv/m dB cm deg
2310.240000 48.50 0.1 74.0 255 PK 100.0 270.00 VERTICAL
2389.920000 50.80 0.5 74.0 23.2 PK 100.0 0.00 HORIZONTAL
2406.400000 90.30 0.6 740 -16.3 PK 100.0 0.00 HORIZONTAL
2483.680000 49.90 0.9 74.0 241 PK 200.0 180.00 HORIZONTAL
2499.840000 50.70 1.0 74.0 23.3 PK 200.0 180.00 VERTICAL
2782.000000 54.10 3.1 74.0 199 PK 100.0 270.00 VERTICAL
2124 11G/6_T@2

Level [ dBE /7 m ]

a4 o _______n_,v*—”"ﬂ/f

m-

=2 G
Fr equency

[ H=1]

10)

rrig

gzmm

Vot age
Vot age

AN
AN

rr
33

MEASUREMENT RESULT: "FCC12040925_fin"

4/9/2012 11:04PM

Frequency
MHz

2310.240000
2390.080000
2456.160000
2483.680000
2500.000000
2824.800000

Level

dBpv/im

49.00
50.00
88.70
49.90
50.90
53.30

Transd Limit Margin Det.
dB dBuV/m dB

0.1 74.0 25.0 PK
0.5 74.0 240 PK
0.8 740 -14.7 PK
0.9 74.0 241 PK
1.0 74.0 23.1 PK
3.3 74.0 20.7 PK

Height Azimuth Polarization

200.0
200.0
100.0
100.0
100.0
200.0

cm

0.00
90.00
0.00
0.00
0.00
180.00

deg

HORIZONTAL
VERTICAL
HORIZONTAL
HORIZONTAL
HORIZONTAL
VERTICAL
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN

Security Level: Public

2.1.2.5 11N20/0_B@2

Level [ dBE /7 m ]

9 O

MW e
3 O |
(=] T . 5 =2 G =2 . 5 G
Fr equency [ H= ]
>< M EsS FCc1 40927_ f n
M EsS FCcCcai 40927 __pr e
L1 ™M Fcca _1G - 3G _PK vVot age AN Lim t
L1 ™M FCcCca _ 1 G - 3G AN Vot age AN L im T

MEASUREMENT RESULT: "FCC12040927_fin"

4/9/2012 11:31PM

Frequency

MHz

2310.080000
2389.920000
2406.400000
2483.520000
2499.840000
2809.600000

Level

dBpv/m

48.10
54.20
89.80
50.30
51.00
54.00

2.1.2.6 11N20/0_T@2

Transd

deg

HORIZONTAL
HORIZONTAL
HORIZONTAL
HORIZONTAL
VERTICAL

Limit Margin Det. Height Azimuth Polarization
dB dBpV/m dB cm
0.1 74.0 259 PK 100.0 180.00
0.5 74.0 19.8 PK 100.0 0.00
0.6 740 -158 PK 100.0 0.00
0.9 74.0 23.7 PK 200.0 180.00
1.0 74.0 23.0 PK 100.0 270.00
3.2 74.0 20.0 PK 100.0 0.00

VERTICAL
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN

Security Level: Public

Level [ dBE /7 m ]

9 O

><

J

3
[_

e

——

Fr equency

= G

[ H=1]

X
0o

rrig

ggmm

Vot age
Vot age

A4 | .
ANV L

m t
m t

MEASUREMENT RESULT: "FCC12040928_fin"

4/9/2012 11:44PM

Frequency Level Transd Limit Margin Det. Height Azimuth Polarization
MHz  dBuV/m dB dBuv/m dB cm deg
2310.240000 48.20 0.1 74.0 25.8 PK 100.0 270.00 HORIZONTAL
2389.920000 50.30 0.5 74.0 23.7 PK 100.0 0.00 HORIZONTAL
2456.640000 88.20 0.8 74.0 -14.2 PK 100.0 0.00 HORIZONTAL
2483.360000 50.60 0.9 74.0 234 PK 100.0 0.00 HORIZONTAL
2500.000000 50.20 1.0 74.0 23.8 PK 200.0 270.00 VERTICAL
2787.200000 53.90 3.1 74.0 20.1 PK 100.0 180.00 VERTICAL
2.1.2.7 11N20m/8 B@1+2
Level [ dBE /7 m ]
8 O
a o ‘_———__—_/—____‘_,
0 __‘L.,L.—-—M
=0 < T . 5 G = G = . 5 G
Fr equency [ H= ]
> M EsS FCCi12040934__ f n
T MmT Fcciscae 13738 Tew vot age v oLm ot
L1 M FCci1scCc_ __1G - 3G AN Vot age AN L im t
Report No: SYBH(R)002032012EB-2 Huawei Proprietary and Confidential Page 837 of 852

Copyright © Huawei Technologies Co., Ltd.




RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN

Security Level: Public

MEASUREMENT RESULT: "FCC12040934_fin"

4/10/2012 1:03AM

Frequency Level Transd Limit Margin Det. Height Azimuth Polarization
MHz  dBpV/m dB dBuv/m dB cm deg
2310.240000 48.40 0.1 74.0 256 PK 100.0 0.00 HORIZONTAL
2390.080000 56.50 0.5 74.0 175 PK 100.0 0.00 HORIZONTAL
2405.920000 90.00 0.6 740 -16.0 PK 100.0 0.00 HORIZONTAL
2483.520000 50.40 0.9 74.0 23.6 PK 200.0 90.00 HORIZONTAL
2499.840000 50.30 1.0 74.0 23.7 PK 100.0 0.00 HORIZONTAL
2797.200000 53.90 3.2 74.0 20.1 PK 200.0 0.00 HORIZONTAL
2.1.2.8 11N20m/8_T@1+2
Level [ dBE /7 m ]
a o ___,.___.——-"‘“/'
3 0 — W-“’L“/———J‘/—J
= T l:requencz):;[Hz] = ==
MEASUREMENT RESULT: "FCC12040933_fin"
4/10/2012 12:52AM
Frequency Level Transd Limit Margin Det. Height Azimuth Polarization
MHz  dBuV/m dB dBuVv/m dB cm deg
2309.920000 48.40 0.1 74.0 256 PK 200.0 180.00 VERTICAL
2390.240000 51.10 0.5 74.0 229 PK 200.0 180.00 VERTICAL
2455.680000 88.20 0.8 740 -142 PK 100.0 0.00 HORIZONTAL
2483.520000 50.90 0.9 74.0 23.1 PK 100.0 0.00 HORIZONTAL
2500.000000 49.80 1.0 74.0 242 PK 100.0 180.00 VERTICAL
2809.200000 53.80 3.2 74.0 20.2 PK 200.0 180.00 HORIZONTAL

Report No: SYBH(R)002032012EB-2

Huawei Proprietary and Confidential
Copyright © Huawei Technologies Co., Ltd.

Page 838 of 852




RF Test Report of AP6010DN-AGN

FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN

Security Level: Public

2.1.3 Testrange of “3 GHz to 18 GHz”

2.1.3.1 Worst Case (11B/1_B@?2)

Level [ dBE /7 m ]
[S¥e} =
a0 Pt O
L . n NSNS
3 0 ol . aeanseeey
a1 o
O\G d S 5 G [Sre =] (= e T O G Tr s
Fr equency [ H= ]
> M EsS FCCi1204a4a1008__f n
mS Fcc1isceia”f385° ek Vot age AV Lim t
L1 MM FCci1scCc __ 1G - 26 G AN Vot age AN L im t
MEASUREMENT RESULT: "FCC12041008_fin"
4/10/2012 7:48AM
Frequency Level Transd Limit Margin Det. Height Azimuth Polarization
MHz  dBuV/m dB dBuVv/m dB cm deg
4824.000000 51.60 9.1 74.0 224 PK 100.0 0.00 HORIZONTAL
17998.400000 60.70 29.5 74.0 13.3 PK 200.0 90.00 HORIZONTAL
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN

Security Level: Public

2.1.4 Testrange of “18 GHz to 26.5 GHz”

2.1.4.1 Worst Case (11B/1_B@?2)

Level [ dBE /7 m ]
5 O
a o l.., passe “asmang s spn ) AT e ST
a1 o
° S G 1T 9 G =20 G =2 1 G = =2 G =2 35 G =24 G =25 G =2 6 5
Fr equency [ H= ] ’
> M EsS FCC12041103__ f n
vms Fcc1iscais”385° ek Vot age AV Lim t
L1 MM FCci1scCc __ 1G - 26 G AN Vot age AN L im t
MEASUREMENT RESULT: "FCC12041103_fin"
4/11/2012 3:16PM
Frequency Level Transd Limit Margin Det. Height Azimuth Polarization
MHz  dBuV/m dB dBuVv/m dB cm deg
19295.600000 54.70 27.9 74.0 193 PK 100.0 180.00 VERTICAL
24119.600000 53.80 28.1 74.0 20.2 PK 100.0 90.00 VERTICAL
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

Appendix F: Receiver Spurious
Emissions (Radiated, Only for IC
reguirement)
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

1 Result Table

NOTE 1: The whole testing range is from “30 MHz to 8 GHz (3rd harmonics)” is divided into 2 parts, which
are:

- Part 1: Test range of “30 MHz to 1 GHZ”,
- Part 2: Test range of “1 GHz to 8 GHZz".

NOTE 2: For measurements on smart antenna systems (devices with multiple transmit chains), the test is
performed at all chains to get a final result. The result is the directly measured sum of each
chain.

NOTE 3: In this Appendix, may only the test results and plots under the worst case are reported. The “<
Limit* in results table denotes “Not found obvious spikes, or see marked spikes on plots or listed
emissions in result tables”.

EUT Test Range EUT Conf. Maximum Verdict

Placement Emissions

Flatwise 30 MHz to 1 GHz 11x_RX < Limit Pass

1 GHzto 8 GHz 11x_RX < Limit Pass
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

2 Result Plot
2.1 EUT Placement: Flatwise
2.1.1 Testing Range of “30 MHz to 1 GHz”

2111 11x_RX

Level [ dBE /7 m ]
5 O n
a0 ; "
— :
o h %\JWW il i bt
. i g P s
a1 o
O-OM S5O ™M 7 O™ T O O™ 2 OO ™M S OO ™ S OO ™M 7 OO ™M T
- Fr equency [ H= ]
> M EsS R1 20419003 __f in
EAI II\E/lS Eé%o%ég%ggggrgm FCcCc Chas s B, f e d strengt h
LI ™M FCCcC_ RE_B__3m - adB FCc Chss B, f e do strengt h
MEASUREMENT RESULT: "R120419003 fin"
4/19/2012 6:34PM
Frequency Level Transd Limit Margin Det. Height Azimuth Polarization
MHz  dBuV/m dB dBuVv/m dB cm deg
34.980000 35.20 -5.6 40.0 4.8 QP 101.0 5.00 VERTICAL
187.500000 36.20 -10.7 435 7.3 QP 131.0 132.00 HORIZONTAL
Report No: SYBH(R)002032012EB-2 Huawei Proprietary and Confidential Page 843 of 852

Copyright © Huawei Technologies Co., Ltd.



RF Test Report of AP6010DN-AGN

FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN

Security Level: Public

2.1.2 Testing Range of “1 GHz to 8 GHz”

2121 11x_RX

Level [ dBE /7 m ]
5 O
e VhWMNWWM it Mm‘d]"’"" oot ““vwrw !
a1 o
° < = S = &G = = 5 G [Sre7 = e
Fr equency [ H= ]
> M EsS R1 2041003 _ f n
EAI II\E/lS Eé%oééoggggge3m FCc Chas s B, f e d strengt h
LI ™M FCCcC_ RE_B__3m - adB FCc Cchss B, f 2o strengt h
MEASUREMENT RESULT: "R12041003_fin"
4/10/2012 7:28AM
Frequency Level Transd Limit Margin Det. Height Azimuth Polarization
MHz  dBuV/m dB dBuVv/m dB cm deg
1005.000000 32.90 -7.3 53.9 21.0 AV 100.0 156.00 HORIZONTAL
3533.000000 25.50 5.1 53.9 28.4 AV 200.0 146.00 HORIZONTAL
7500.000000 42.10 11.6 53.9 11.8 AV 165.0 189.00 VERTICAL
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

Appendix G: AC Power Line
Conducted Emissions
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RF Test Report of AP6010DN-AGN

FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN

Security Level: Public

1 Result Table

NOTE: In this Appendix, may only the test results and plots under the worst case are reported.

EUT Conf.

Maximum Emissions

Verdict

11B/1_M@1

Not found obvious spikes, or see marked spikes on plots or listed
emissions in result tables.

Pass
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RF Test Report of AP6010DN-AGN

FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN

Security Level: Public

2

Result Plot

2.1 11B/1_M@1

Level [ dBfE]

80
7 O
4
6 O .
4
50 M\/\ o
4 0 4 VI\ A
Al :
20 . AV U‘.M.“
10
° 50k SOEOK 500Kk I ™M 2 M 3 M S5 M 7 M T O M 30
Frequency [ H=]
> M ES CcC12031914_f n
-+ M ES CcC12031914_f n2
M= S=r=g8sagd pre
MEASUREMENT RESULT: "C12031914 fin"
3/19/2012 4:21PM
Frequency Level Transd Limit Margin Detector Line PE
MHz dBuv dB dBuVv dB
0.172500 46.90 9.9 65 179 QP L3 GND
0.456000 32.50 9.9 57 24.3 QP N GND
1.905000 33.00 10.0 56 23.0 QP N GND
2.670000 36.90 10.1 56 19.1 QP L3 GND
5.190000 34.10 10.3 60 259 QP L3 GND
19.009500 35.90 10.6 60 241 QP N GND
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

Appendix H: Photos of Test Setups
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

1 Test Setup 2

1.1 Radiated (cabinet/case emissions with impedance matching for antenna-port)

1.1.1 Measurement Setup from 30 MHz to 1 GHz

1.1.2 Measurement Setup from 1 GHz to 3 GHz, 3 GHz to 18 GHz
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

1.1.3 Measurement Setup from 18 GHz to 26.5 GHz
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

1.2 Radiated (Only for IC Requirement - Receiver Spurious Emissions)

1.2.1 Measurement Setup from 30 MHz to 1 GHz

1.2.2 Measurement Setup from 1 GHz to 8 GHz
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RF Test Report of AP6010DN-AGN
FCC ID: QISAP6010DN-AGN, IC ID: 6369A-AP6010DN Security Level: Public

2 Test Setup 3

END
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